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2.5.Band Edge

REPORT No.: SZ21040341W11

2.5.1. Requirement

According to FCC section 2.1051, section 27.53(h), section 27.53(g), the power of any emission
outside of the authorized operating frequency ranges must be attenuated below the transmitting
power (P) by a factor of at least 43 + 10 log(P) dB.

N41

According to FCC section 27.53(m) (4), for mobile digital stations, the attenuation factor shall be
not less than 40 + 10 log (P) dB on all frequencies between the channel edge and 5 megahertz
from the channel edge, 43 + 10 log (P) dB on all frequencies between 5 megahertz and X
megahertz from the channel edge, and 55 + 10 log (P) dB on all frequencies more than X
megahertz from the channel edge, where X is the greater of 6 megahertz or the actual emission
bandwidth as defined in paragraph (m)(6) of this section. In addition, the attenuation factor shall
not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and 55 +
10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees operating on frequencies
below 2495 MHz may also submit a documented interference complaint against BRS licensees
operating on channel BRS Channel 1 on the same terms and conditions as adjacent channel BRS
or EBS licensees.

Shenzhen Morlab Communication Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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2.5.2. Test Description

Attenuator 1+

qSystlem Power
Simulators Splitter«
Spectrum
Analyzers

i Attenuator 2+

The EUTis coupled to the Spectrum Analyzer (SA) and the System Simulator (SS) with Attenuators
through the Power Splitter; the RF load attached to the EUT antenna terminal is 500hm; the path
loss as the factor is calibrated to correct the reading. The EUT is commanded by the SS to operate
at the maximum output power. A call is established between the EUT and the SS.

2.5.3. Test procedure

KDB 971168 D01v03 Section 6.0 and ANSI/TIA-603-E-2016.

Shenzhen Morlab Communication Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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2.5.4. Test Result

REPORT No.: SZ21040341W11

The center frequency of spectrum is the band edge frequency and span is 2MHz, Record the max
trace into the test report.
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849.00 MHz _|850.00 MHz | 150.0 kHz 849.076667 MHz -27.69 dBm

AALIGN OFF
‘Center Freq: 22.005000000
—» Trig: FreeRun

ol GHz
AvglHold: 100/100

03:56:48 PM1u1 01, 2021
Radio Std: None

PASS IFGain:Low #Atten: 28 B Radio Device: BTS
Ref Offset 14.98 dB.
10 dBidiv ef 30.00 dBm
Log
o
00 [
I

i
¥

400 J

-

T
o

Start 844 MHz Stop 860 MHz,
Spur | Range | StartFreq | StopFreq RBW | Frequency  Amplitude | | ALimit
1 i [844.00 MHz [849.00 MHz _|100.0 kiHz[848.491667 MHz[9.920 dBm | |-20.08 dB
2 2 849,00 MHz (85000 MHz 1500 kHz 849.070000 MHz 24.82 dBm 118208
usc starus|

High_CH

Trig: Free Rur
#Atten: 28 df

ANALTGN o7
Center Freq: 22.005000000 GHz
i n Avg|Hold: 100/100

03:56:59 pi4Ju 01, 2021
Radio Std: None

850.00 MHz

150.0 kHz 849.136667 MHz -37.17 dBm

IFGain:Low Radio Device: BTS
Ref Offset 14.65 dB.
10aBidiv___Ref 30.00 dBm
Log
100 e i
= T
@
. i i Sy
TR e, i
00 o
00
Start 844 MHz Stop 860 MHz
Spur | Range StartFreq | StopFreq RBW | Frequency | Amplitude | ALimit
84400 MHz (84900 MHz _[100.0 kiHz [845.900000 MHz | 6 686 dBm |
849.00 MHz

B7_N5(15M)_DFT-s-OFDM_QPSK_Outer_Full
_High_CH

AALIGN OFF

03:57:10 PMu101, 2021

Center Freq: 22005000000 GHz Radio Std: None
rig: Free Run AvglHold: 100/100
PASS IFGain:Low #Atten: 28 dB Radio Device: BTS
Ref Offset 14.59 dB.
10 dBidiv ef 30.00 dBm
Log
100 bt
B AT
200 ¥ \‘
a0
PR PP v
00 Mo
600
Start 844 MHz Stop 860 MHz,
Spur | Range | StartFreq | StopFreq  RBW | Frequency  Amplitude | | ALimit
1 84400 MHz _[849.00 MHz__|100.0 kHz [845.241667 MHz| 6876 dBm | |-36.88 dB.
2 2 849,00 MHz (85000 MHz 1500 kHz 849.558333 MHz -35.19 dBm 221948
usc starus|
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B7_N5(20M)_DFT-s-OFDM_BPSK_Edge_1RB_

Left Low_CH

EE )

AAATGN oF
Center Freq: 22.005000000 GHz

Trig: Free Run AvglHold: 100/100
#Atten: 28 dB

357,50 PMu 01,2001 |
Radio Std: None.

823.00 MHz
824.00 MHz

IFGain:Low Radio Device: BTS

Ref Offset 14.25 dB
10 dBidiv. Ref 30.00 dBm
N
o) -
: g 'r
o ' I
- A I
o N I TET
© S T WH\H Il J\JI |
o ‘ WL
Start 815 MHz Stop 829 MHz,
Spur | Range StartFreq | StopFreq RBW  Frequency Amplitude
1 815.00 MHz  |823.00 MHz | 1.000 MHz |822 346667 MHz |-46.40 dBm

824.00 MHz | 200.0 kHz |823.966667 MHz -26.00 dBm
820.00 MHz | 100.0 kHz |824.525000 MHz 8.169 dBm

B7_N5(20M)_DFT-s-OFDM_QPSK_Edge_1R
B _Left Low_CH

ANALIG OF
‘Center Freq: 22.00500(

0000 GHz
AvglHold: 1001100

03:58:00 PM1ul 01,2021
Radio Std: None

824.00 MHz 2000 kHz
820.00 MHz  100.0 kHz |824.450000 MHz 8.111 dBm

Trig: Free Run
#Atten: 28 dB Radio Device: BTS
Ref Offset 14.38 dB
10 dBidiv ef 30.00 dBm
Lo
0
100 I
o
00 Il m
20 I
200 u | % s
oo | T L1 LTI
w00 N N | ! MR
o sl SICICL
|

Start 815 MHz Stop 829 MHz
Spur | Range | StartFreq | StopFreq  RBW | Frequency | Amplitude A Limit
1 MHz _|823.00 MHz _|1.000 MHz |822 986667 MHz |-42.13 dBm 29.13dB

824108

21.89dB

Low_CH

ANALTGN o7
Center Freq: 22.005000000 GHz
ig: Free Run Avg|Hold: 100/100

03:58:17 Pi 3 01, 2021
Radio Std: None

Spur | Range | Start Freq

i,
rounton " dton 04 Radio Dovics: BT
Ref Offset 14.95 dB
10 dBidiv Ref 30.00 dBm
Log
m th |
(| T

- ] Tk i
-
- e |

e kd
wo
Start 815 MHz Stop 829 MHz,

2 82300 MHz _[824.00 MHz _[200.0 kiz [823 293333 MHz | -26.30 dBm__|
3 82400 MHz |829.00 MHz | 100.0 kHz |

[StopFrea |RBW | Frequency | Amplitude |  ALimit

B7_N5(20M)_DFT-s-OFDM_QPSK_Outer_Full

_Low_CH

S o —
enter Freq 22.005000000 GHz

AALIGN OFF
‘Center Freq: 22.005000000

GHz
s~ Trig: FreeRun Avg|Hold: 100/100

03:58:20 PM1u1 01, 2021
Radio Std: None

3 824.00 MHz |829.00 MHz 1000 kHz [824.575000 MHz 1.582 dBm

PASS IFGain:Low #Atten: 28 dB Radio Device: BTS
Ref Offset 14.95 dB
10 dBidiv. ef 30.00 dBm
Log
s \f ]
A
200 f Ll
I

e ——"
00 il T

PR e G w W
00
w00
Start 815 MHz Stop 829 MHz,
Spur | Range | StartFreq | StopFreq RBW | Frequency ‘Amplitude A Limit
T [615.00 Mz [62500 Witz |1.000 HFZ]B15 54656/ Wiiz| 3.1 dbm | |25 145
2 82300 MHz  |824.00 MHz  200.0 kHz |823.460000 MHz -25.99 dBm -1299dB

284238

sTaTus|

B7_N5(20M)_DFT-s-OFDM_BPSK_Edge 1RB_

Right_High_CH

ANALTGN o7
Center Freq: 22.005000000 GHz

> Trig: FreeRun Avg|Hold: 100/100
#Atten:

03:58:57 Pi 01, 2021
Radio Std: None

IFGain:Low Radio Device: BTS

Ref Offset 14.98 dB
10 dBidiv Ref 30.00 dBm
g

500

w00 M.\M«.M}'WW ‘WWA :

Start 844 MHz

Stop 860 MHz

[StopFrea |RBW | Frequency | Amplitude |  ALimit

Spur | Range | Start Freq
1 84400 MHz

2 849.00 MHz _|850.00 MHz | 200.0 kHz 849.036667 MHz -24.62 dBm

849.00 MHz _[100.0 kHz[848.383333 MHz[8.481dBm | | 215208

B7_N5(20M)_DFT-s-OFDM_QPSK_Edge 1R

B_Right High CH

PASS

S o —
enter Freq 22.005000000 GHz

AALIGN OFF
‘Center Freq: 22.005000000

GHz
s~ Trig: FreeRun Avg|Hold: 100/100

03:59:07 Pl 01, 2021
Radio Std: None

IFGain:Low #Atten: 28 dB Radio Device: BTS
Ref Offset 14.98 dB.

10 dBidiv ef 30.00 dBm

Log

: L

200 4

0 g

w0 M

i e

CL] —— M.Ul.}d‘(r

Start 844 MHz Stop 860 MHz,

Spur | Range | StartFreq | StopFreq | RBW | Frequency | Amplitude | | ALimit

1 1 [844.00MHz [849.00 MHz _|100.0 kHz [848.383333 MHz[9.224dBm | |-20.78 dB.

2 2 849,00 MHz (85000 MHz 2000 kHz 849.031667 MHz -25.69 dBm 1269 4B

usc starus|
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B7_N5(20M)_DFT-s-OFDM_BPSK_Outer_Full_ | B7_N5(20M)_DFT-s-OFDM_QPSK_Outer_Full
High_CH _High_CH

SENSEINT A ATGN OFF A ALIGN OFF 3:59:20 PHJUI 01,2021
Center Freq: 22.006000000 GHz Radio Std: None. Center Freq: 22006000000 GHz Radio Std: None
Trig: AvglHold: 1001100 Trig: Free Run AvglHold: 100100
IFGain:Low Radio Device: BTS #Atten: 28 dB Radio Device: BTS
Ref Offset 14.91 dB. Ref Offset 14.95 dB.

10 dBfdiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm

Log Log

20 20

100 100

0 100 et

R gy L i i ey

» i |

> !

40 N Wﬁ“ e w0 N w#r.‘,....um I .

" - Bt -

- LTI o | e

& 600
Start 844 MHz Stop 860 MHz Start 844 MHz Stop 860 MHz,
Spur | Range StartFreq | StopFreq |RBW | Frequency | Amplitude | | ALimit Spur | Range | StartFreq | StopFreq | RBW | Frequency | Amplitude | | ALimit

1 I 844.00 MHz _|849.00 MHz _|100.0 kHz [844.941667 MHz | 7.175dBm | |-37.180B 1 1 [844.00MHz _[849.00 MHz _|100.0 kHz [844.475000 MHz | -7.014dBm | |-37.01dB

849.00 MHz_|850.00 MHz_|200.0 kHz 849.605000 MHz |-37.63 dBm 2 2 849.00 MHz (85000 MHz 2000 kHz 849.343333 MHz -37.17 dBm 24.17 48
= smarus

B2_N7(5M)_DFT-s-OFDM_BPSK_Edge 1RB_L | B2_N7(5M)_DFT-s-OFDM_QPSK_Edge_1RB
eft Low_CH _Left Low_CH

A\ALIGN OFF 04:36:00 PMJul 01, 2021 RL RF 509 DC A\ALIGN OFF 04:36:17 PMJul 01, 2021
Center Freq: 22005000000 GHz Radio Std: None Center Freq: 22005000000 GHz Radio Std: None
Trig: FreeRun AvglHold: 1001100 G i 22 s . Trig: FreeRun AvglHold: 100100
IFGain:Low #Atten: 28 dB Radio Device: BTS PASS IFGain:Low #Atten: 28 dB. Radio Device: BTS
Ref Offset 14.38 dB Ref Offset 14.38 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv. Ref 30.00 dBm
Log Log
) [l o I
il fl
. e
. i o NI
{ i

200 L \J\ 500 !
w0 e ———— w00 L P
Start 2.44 GHz Stop 2.55 GHz Start 2.44 GHz Stop 2.55 GHz
Spur | Range StartFreq Stop Freq | RBW | Frequency litude Limit. Spur | Range | Start Freq Stop Freq RBW ‘ Frequency Amplitude A Limit
3 4640 Grir 24300 Gr 1.0 W 2 409043593 Gz 2 53 dbm |6 238 3 a0 74960 G 1,000 iz ]2 403300000 GFz 2002 abm ™| -16.0268
2 24960 GHz. 1.000 MHz | 2 498920000 GHz |- dBm -9.359 dB 24960 GHz. 18.17 dBm -8.169 dB
3 24990 GHz. 2.4990 GHz. 14.77 dBm
4 25000 GHz | 2.5500 GHz  |100.0 kHz 2500333333 GHz 25000 GHz  |2.5500 GHz  100.0 kHz |2.500250000 GHz 13.33 dBm

B2 _N7(5M)_DFT-s-OFDM_BPSK_Outer_Full_L | B2_N7(5M)_DFT-s-OFDM_QPSK_OQuter_Full_
ow CH Low_CH

AATGH O R " Isia oC A\ LTGH OFF 04:36:50 PHUI 01,2021
Center Freq: 22.005000000 GHz Radio Std: None. Center Freq: 22005000000 GHz Radio Std: None
Trig: Free Run AvglHold: 1001100 enter Freq 22:005000000 GHz - Trig: FreeRun AvglHold: 100100
IFGain:Low #Atten: 28 dB Radio Device: [PASS IFGain:Low #Atten: 28 dB. Radio Device: BTS
Ref Offset 14.36 dB. Ref Offset 14.38 dB.
10aBidiv___ Ref 30.00 dBm 10dBidiv___Ref 30.00 dBm
Log Log
Al "
0 b 100 L
f \ fi
. — i
0 { 400
L
00 L "\W¥~ 500 e J\ll —
"
00 L - 600 e
Start 2.44 GHz Stop 2.55 GHz Start 2.44 GHz Stop 2.55 GHz
Spur | Range StartFreq | StopFreq |RBW | Frequency ‘Amplitude Limit Spur | Range | StartFreq | StopFrea  RBW | Frequency Amplitude A Limit
1 24940 GHz _[2.4960 GHz _|1.000 MHz|2.495910000 GHz |-28.33 dBm 1533 dB 1 24940 GHz_[2.4960 GHz _|1.000 MHz [2.495813333 GHz 28 84 dBm 1584 0B
2 24960 GHz 1.000 MHz 2498320000 GHz -23.90 dBm 1390 dB 24960 GHz 0,52 9Bm 105208
3 24990 GHz [100.0 kHz | -19.49 dBm 2.4990 GHz.
4 25000 GHz 25500 GHz | 100.0 kHz_ 2.504416667 GHz 1538 dBm 25000 GHz 25500 GHz 1000 kHz_|2.501083333 GHz 0.009 dBm
starus|
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B2_N7(5M)_DFT-s-OFDM_BPSK_Edge 1RB_ | B2_N7(5M)_DFT-s-OFDM_QPSK_Edge 1RB
Right_High_CH _Right_High_CH

Do paicror
Center Freq: 22.005000000 GHz Center Freq: 22.005000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100 Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 28 dB. Radio Device: BTS #Atten: 28 dB. Radio Device: BTS
Ref Offset 14.38 dB. Ref Offset 14.38 dB.
10 Ref 30.00 dBm 10cai__ Ref 30.00 dBm
Log Log
9 200
109 00
o 00
» 200 -
o 1 00 I
© w0
© L w00 J
© ‘ w00 ! T ‘
start 2.52 GHz Stop 2.63 GHz start 2.52 GHz Stop 2.63 GHz
Spur | Range | Start Freq Freq |RBW | Frequency Amplitude A Limit Spur | Range | StartFreq | StopFreq | RBW | Frequency Amplitude A Limit
1 12,5200 GHz. GHz _[100.0 kHz |2.569583333 GHz |11.36 dBm 18.64 dB 1 25200 GHz _|2.5700 GHz | 100.0 kHz |2.569666667 GHz | 11.43 dBm 18.57 dB
2.5700 GHz. GHz _|100.0 kHz 2.570036667 GHz -16.55 dBm -6.551 dB 2 25700GHz  |25710 GHz  100.0 kHz |2.570021667 GHz -17.64 dBm -7.636 dB
25710 GHz. GHz_1.000 MHz 2.572880000 GHz |-24.14 dBm -14.14 dB 3 25710 GHz  |2.5750 GHz __ 1.000 MHz |2.573000000 GHz -23.81 dBm -13.81dB
s

B2_N7(5M)_DFT-s-OFDM_BPSK_Outer Full_H | B2_N7(5M)_DFT-s-OFDM_QPSK_Outer_Full_
igh_CH High_CH

A\ALIGN OFF RL RF 509 DC A\ ALIGN OFF 04:38:29 PMJul 01, 2021
Center Freq: 22.005000000 GHz Center Freq: 22005000000 GHz Radio Std: None
w». Trig: FreeRun Avg|Hold: 100/100 G i 22 s s Trig: FreeRun AvglHold: 1001100
PASS IFGain:Low. #Atten: 28 dB Radio Device: BTS PASS \FGainLow #Atten: 2808 Radio Device: BTS
Ref Offset 14.38 dB. Ref Offset 14.36 dB.
10 dBidiv_ Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log
i e

10, 100 1

I I

. } o J Lt

o 400

. Wi A
500 S 500 v M, n
Y

T EE— a0 —

Start 2.52 GHz Stop 2.63 GHz, Start 2.52 GHz Stop 2.63 GHz,
Spur | Range StartFreq Stop Freq Amplitude Limit Spur | Range | Start Freq Stop Freq RBW | Frequency Amplitude ALimit

1 25200 GHz 25700 GHz_[100.0 kHz [256: Ghz|-0.126 dBm 30,1308 T 25200 GHz 25700 GHz 2566750000 GHz |-0.428 dBm 304308

2 25700GHz  |2.5710 GHz 570096667 GHz |-23.04 dBm = )4 dB 2 2 25700GHz  |25710 GHz  100.0 kHz |2.570013333 GHz -20.44 dBm -10.44 dB

3 25710GHz |2.5750 GHz | 1.000 MHz 2571026667 GHz -21.62 dBm - 3 3 25710 GHz_ |2.5750 GHz __ 1.000 MHz |2.572940000 GHz -23.20 dBm

4 25750 GHz  |2.6300 GHz | 1.000 MHz 2575550000 GHz -38.11 dBm

stamus|

B2_N7(10M)_DFT-s-OFDM_BPSK_Edge 1RB_ | B2_N7(10M)_DFT-s-OFDM_QPSK_Edge 1R
Left Low CH B Left Low CH

A\ALIGN OFF RL RF 509 DC A\ALIGN OFF 04:39:47 PMJul 01, 2021
Center Freq: 22.005000000 GHz Center Freq: 22005000000 GHz Radio Std: None
s Trig: FreeRun Avg|Hold: 100/100 G i 22 s s Trig: FreeRun AvglHold: 1001100
28dB Radio Device: BTS PASS IFGain:Low #Atten: 28 dB. Radio Device: BTS
Ref Offset 14.36 dB Ref Offset 14.36 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv. Ref 30.00 dBm
1o o
;
Il .

. ‘ il 0 | |
x \ |
a ) \
50 Al ﬂ 500 "
w0 ‘ o, w00 -
Start 2.44 GHz Stop 2.55 GHz Start 2.44 GHz Stop 2.55 GHz
Spur | Range StartFreq | Stop Freq | RBW requency Amplitude Limit Spur | Range | StartFreq | StopFreq RBW | Frequency ‘Amplitude A Limit
i 4505 Ghz[2.4960 Gz ~[1.000 WFz[2 495654167 GHE[ 4061 dbm | |27 61 i 4905 Griz[2 4960 Gz [1.000 iz |2 490147500 Gz | 44 61 dbm | [ 3161 dB
2 24960 GHz | 24990 GHz  |1.000 MHz 2498750000 GHz -26.50 dBm -16.50 dB 24960 GHz 24990 GHz  1.000 MHz 2.498660000 GHz -20.31 dBm -10.31dB
3 24990 GHz |2.5000 GHz  |200.0 kHz | 2499798333 GHz - 24990 GHz | 25000 GHz  200.0 kHz |2.499900000 GHz -13.76 dBm -3.759 dB
4 25000 GHz | 2.5500 GHz  |100.0 kHz 2500333333 GHz 25000 GHz | 2.5500 GHz  100.0 kHz | 2500416667 GHz 11.01 dBm -18.99 dB
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B2_N7(10M)_DFT-s-OFDM_BPSK_Outer_Full_ | B2_N7(10M)_DFT-s-OFDM_QPSK_Outer_Full
Low_CH _Low_CH

== =]t
SENSEINT A ATGN OFF 4:40:10 PHu 01,2021 A ALIGH OFF 04:42:07 PHJUI 01,2021
Center Freq: 22.005000000 GHz Radio Std: None. Center Freq: 22.005000000 GHz Radio Std: None
Trig: AvglHold: 1001100 Trig: Free Run AvglHold: 100011000
IFGain:Low Radio Device: BTS #Atten: 28 dB Radio Device: BTS
Ref Offset 14.32 dB. Ref Offset 14.31 dB.
10 dBidiv. Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log
20 20
100 100
0 il 00 i
s} o t
. = | -
| "
@ a0
. A t A
oy o
& 00 S
M v, .
& 600
Start 2.44 GHz Stop 2.55 GHz Start 2.44 GHz Stop 2.55 GHz
Spur | Range StartFreq | StopFreq | RBW | Frequency mplitude Limit Spur | Range | StartFreq | StopFreq | RBW | Frequency Amplitude A Limit
24905 GHz_[2.4960 GHz_|1.000 MHz [2.493580000 GHz|-35.72 dBm 27208 1 2.4960 GHz _[2.4990 GHz _|1.000 MHz [2.498715000 GHz
24960 GHz 1.000 MHz |2.498975000 GHz -18.70 dBm 8700 dB 2 24990 GHz 25000 GHz 2000 kHz |2.499896667 GHz -
24990 GHz 2000 kHz |2.499783333 GHz -15.23 dBm 25000 GHz 25500 GHz 1000 kHz_|2.500250000 GHz -
25000 GHz |2.5500 GHz  |100.0 kHz | 2 485 dBm

B2_N7(10M)_DFT-s-OFDM_BPSK_Edge 1RB_ | B2_N7(10M) DFT-s-OFDM_QPSK_Edge 1R
Right_High_CH B_Right_High CH

AALTGN 0FF 4:44:33 PHul 01, 2021 R " Isia oC 1 AALTN OFF 04:46.31 PMul 01, 2021
Center Freq: 22.005000000 GHz Radio Std: None. Center Freq: 22005000000 GHz Radio Std: None
Trig: Free Run AvglHold: 100011000 enter Freq 22.005000000 GHz . Trig: FreeRun AvglHold: 100011000
IFGain:Low #Atten: 28 dB Radio Device: BTS. [PASS IFGain:Low #Atten: 28 dB. Radio Device: BTS
Ref Offset 14.95 dB. Ref Offset 14.95 dB.
10aBidiv___Ref 30.00 dBm 10dBidiv____Ref 30.00 dBm
Log Log
0 100
= 200 |
@ a0 i
f
0 400
I
o ] o & J1 ] -
00 600 L el S
Start 2.52 GHz Stop 2.63 GHz Start 2.52 GHz Stop 2.63 GHz
Spur | Range StartFreq | StopFreq RBW | Frequency Amplitude | A Limit Spur | Range | StartFreq | StopFreq RBW  Frequency | Amplitude | ALimit
1 25200 GHz _[25700 GHz _|100.0 kiz [2.569583333 GHz 1253 dBm | |-17.47 0B 1 25200 GHz _[2.5700 GHz | 100.0 kHz |2 569583333 GHz [12 43 dBm [1757dB
2 25700 GHz 25710 GHz 2000 kHz 2570036667 GHz -16.40 dBm 6.404 0B 2 2 25700 GHz 25710 GHz 2000 kHz 2.570090000 GHz|-19.25 dBm 925548
usc starus|

B2_N7(10M)_DFT-s-OFDM_BPSK_Outer_Full_ | B2_N7(10M)_DFT-s-OFDM_QPSK_Outer_Full
High_CH _High_CH

AATGH O A\ LTGH OFF 0%:47:06 P07, 2021
Center Freq: 22.005000000 GHz Radio Std: None. Center Freg: 22.005000000 GHz Radio Std: None
Trig: Free Run AvglHold: 1001100 Trig: Free Run AvglHold: 100100
IFGain:Low #Atten: 28 dB Radio Device: [PASS IFGain:Low #Atten: 28 dB. Radio Device: BTS
Ref Offset 14.38 dB. Ref Offset 14.38 dB.
10aBidiv___Ref 30.00 dBm 10 dBidiv____Ref 30.00 dBm
Log Log
0 ferridrev) oo ety
= ] 26 } : |
@ a0
o l ¥ 10 ] v,
s o T e et L R
00 i ) — R
Start 2.52 GHz Stop 2.63 GHz Start 2.52 GHz Stop 2.63 GHz
Spur | Range Start Freq |RBW  Frequency Spur | Range | StartFreq | StopFreq RBW  Frequency | Amplitude | ALimit
1 25200 GHz [100.0 kiz [2 565083333 GHz. K 1 25200 GHz _[2.5700 GHz | 100.0 kHz |2 560416667 GHz |[-2.954 dBm |-32.95 dB
2 25700 GHz 2570183333 GHz - 2 2 25700 GHz |25710 GHz  200.0 kHz 2570108333 GHz -32.46 dBm 2246 dB
3 25710 GHz 2573073333 GHz.
usc starus|
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B2_N7(15M)_DFT-s-OFDM_BPSK_Edge_1RB_ | B2_N7(15M)_DFT-s-OFDM_QPSK_Edge_1R
Left Low_CH B _Left Low_CH

Lo e |

SenseINT] A\ALTGN OFF. 04:49:22 P14l 01, 2021

=T =)

ANALIG OF 04:52:30 PMul 01,2021

Center Freq: 22.005000000 GHz Radio Std: None Center Freq: 22.005000000 GHz Radio Std: None
Trig: ‘Avg|Hold: 1000/1000 Trig: Free Run Avg|Hold: 1000/1000
IFGain:Low Radio Device: BTS #Atten: 28 dB Radio Device: BTS
Ref Offset 14.37 dB Ref Offset 14.38 dB
10 dBidiv. Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log
o p I
" [ e |
- — o i
. [ Ji |
0. - ‘l 500 L (N ‘\
60, A% 600
Start 2.44 GHz Stop 2.55 GHz; Start 2.44 GHz Stop 2.55 GHz,

Spur | Range  StartFreq | StopFreq |RBW | Frequency Amplitude ALimit Spur | Range | StartFreq | StopFreq  RBW | Frequency Amplitude ALimit

1 24960 GHz _[2.4990 GHz _|1.000 MHz|2.498940000 GHz [-26 17 dBm 16,1708 1 24960 GHz _[2.4990 GHz 1,000 MHz|2.498930000 GHz |-26 64 dBm 1664 dB
24990 GHz 25000 GHz _|300.0 kHz 2499913333 GHz | -16.71 dBm 6714dB 24990 GHz 25000 GHz 3000 Kz |2.499868333 GHz -17.86 dBm 7.861dB
25000 GHz_|2.5500 GHz 2500416667 GHz  12.05 dBm 17.95dB 25000 GHz 25500 GHz _100.0 kiz 2500500000 GHz 11.00 dBm -19.00 dB

B2_N7(15M)_DFT-s-OFDM_BPSK_Outer_Full_ | B2_N7(15M)_DFT-s-OFDM_QPSK_Outer_Full
Low_CH _Low_CH

=R
AALIGN OFF 04:56:30 PM1u1 01, 2021

AALTGN 0FF 4:54:32 PHul 01, 2021 R " Isia oC 1
Center Freq: 22.005000000 GHz Radio Std: None Center Freq: 22005000000 GHz Radio Std: None
Trig: FreeRun AvglHold: 100011000 enter Freq 22.005000000 GHz . Trig: FreeRun AvglHold: 100011000
IFGain:Low #Atten: 28 dB Radio Device: BTS. [PASS IFGain:Low #Atten: 28 dB. Radio Device: BTS
Ref Offset 14.64 dB. Ref Offset 14.65 dB.
10aBidiv___Ref 30.00 dBm 10dBidiv___Ref 30.00 dBm
Log Log
o L Y or | oy
] | -
M
@ a0
: A | =4 [
= 500 > e -
00 P 600 | fcnrronna
Start 2.44 GHz Stop 2.55 GHz Start 2.44 GHz Stop 2.55 GHz
Spur | Range StartFreq | StopFreq |RBW  Frequency Ampl Spur | Range | StartFreq | StopFreq RBW  Frequency | Amplitude | ALimit
1 24960 GHz _[24990 GHz _|1.000 MHz 2498585000 GHz |-26 8¢ 1 24990 GHz 25000 GHz _|300.0 kHz |2 499780000 GHz [-20.10 dBm [-10.10dB
2 24990 GHz 13000 kHz | -19.8 K 2 5 25000 GHz |2.5500 GHz  100.0 kHz 2 513166667 GHz -5.368 dBm -35.37 dB
3 25000 GHz | 25500 GHz | 100.0 kHz |2.504583333 GHz -4 61
usc starus|

B2_N7(15M)_DFT-s-OFDM_BPSK_Edge 1RB_ | B2_N7(15M) DFT-s-OFDM_QPSK_Edge 1R
Right_High_CH B_Right High CH

AATGH O R " Isia oC ] AALTN OFF 045511 PHuI 07,2021
Center Freq: 22.005000000 GHz Radio Std: None. Center Freq: 22005000000 GHz Radio Std: None
Trig: Free Run AvglHold: 100011000 enter Freq 22.005000000 GHz . Trig: FreeRun AvglHold: 1001100
IFGain:Low #Atten: 28 dB Radio Device: [PASS IFGain:Low #Atten: 28 dB. Radio Device: BTS
Ref Offset 14.98 dB. Ref Offset 14.98 dB.
10aBidiv___Ref 30.00 dBm 10dBidiv____Ref 30.00 dBm
Log Log
0. ‘ 100 l
[ I — ]
- I I o
. 1 JH\ i
A : R
#
00 FiWA, 600
Start 2.52 GHz Stop 2.63 GHz Start 2.52 GHz Stop 2.63 GHz
Spur | Range StartFreq | StopFreq RBW | Frequency Amplitude | A Limit Spur | Range | StartFreq | Stop Freq | Frequency Amplitude
1 25200 GHz 25700 GHz _100.0 kHz[2.569500000 GHz|10.85 dBm 1915 9B i 25200 GHz 1000 kHz 2569500000 GHz |11.64 dBm
2 2 25700 GHz
ERE 25710 GHz 25750 GHz__1.000 MHz | 2.571186667 GHz -40.56 dBm

= s sTaTus|
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B2_N7(15M)_DFT-s-OFDM_BPSK_Outer_Full_

High_CH

B2_N7(15M)_DFT-s-OFDM_QPSK_Outer_Full
_High_CH

SERSEINT AATGY O A ALIGN o 04:59:49 PH 2101, 2021
Center Freq: 22005000000 GHz Radio Std: None ‘Center Freq: 22.006000000 GHz Radio Std: None
Trig: AvglHold: 1001100 - Trig: FreeRun AvglHold: 100/400
FGainLow Radio Device: BTS #Atten: 28 B Radio Device: BTS
Ref Offset 1452 B Ref Offset 14.65 B
10 dBfdiv Ref 30.00 dBm 10 dBidiv ef 30.00 dBm
Log Log
20 200
10| 100
o flnhasg et o atabnr gt
. ] N r I
» \ \ \ \
- \ I I o
o anpr™ L . ] L RN
o 7
& 600
Start 2.52 GHz Stop 2.63 GHz, Start 2.52 GHz Stop 2.63 GHz,
Spur | Range _StartFreq | Stop Freq [ Frequency Ampl Spur | Range | StartFreq | StopFreq  RBW | Frequency Amplitude
1 25200 GHz_[2.5701 [2.555500000 GHz | 2.15 1 25200 GHz_[2.5700 GHz_[100.0 kHz | 2568166667 GHz|-3.607 dBm
25700GHz (2571 570405000 GHz | -34.7: 25700 GHz |25710GHz _ 300.0 kHz 2570460000 GHz -35.48 dBm
25710 GHz_|2.5751 2573700000 GHz |-34.2 25710 GHz (25750 GHz__ 1.000 MHz | 2572540000 GHz -34.56 dBm

B2_N7(20M)_DFT-s-OFDM_BPSK_Edge 1RB_

Left Low_CH

B2_N7(20M)_DFT-s-OFDM_QPSK_Edge 1R

B _Left Low_CH

AAIG oFF 05:00:24 Pl 01,2021 R " [s00 oc AAIGH OFF 05:02:21 PHuI 01,2021
Center Freq: 22.005000000 GHz Radio Std: None Center Freq: 22.005000000 GHz Radio Std: None
Trig: Free Run AvglHold: 1001100 enter Freq 22.005000000 GHz . Trig: FreeRun AvglHold: 1000/1000
IFGain:Low #Atten: 28 Radio Device: BTS. [PASS IFGain:Low #Atten: 28 dB. Radio Device: BTS
Ref Offset 14.38 4B Ref Offset 14.38 dB
10 dRidiv____Ref 30.00 dBm 10 dBidiv ef 30.00 dBm
Log Log
0 L 100 L
= ol
. -
: , ¥
600 —— 600 e =
Start 2.44 GHz Stop 2.55 GHz Start 2.44 GHz Stop 2.55 GHz
Spur | Range StartFreq | StopFreq |RBW | Frequency Amplitude Limit Spur | Range | StartFreq | StopFreq  RBW | Frequency Amplitude
1 24905 GHz 24960 GHz _|1.000 MHz| 2495990833 GHz |-41.19 dBm 281908 1 24960 GHz_[2.4990 GHz _|1.000 MHz [2.498880000 GHz-30.20 dBm
2 24960 GHz 24990 GHz | 1000 MHz 2.498150000 GHz -25 42 dBm 154208 2 24990 GHz 25000 GHz 3900 kiz 2499981667 GHz -16.05 dBm
B 24990 GHz | 25000 GHz (3900 kHz | 2499918333 GHz|-14.8: 3 25000 GHz 25500 GHz_100.0 kiz 2500500000 GHz 1132 dBm
4 25000 GHz | 2.5500 GHz | 100.0 kHz | 2.500500000 GHz 13 5
starus|

Low_CH

B2_N7(20M)_DFT-s-OFDM_QPSK_Outer_Full

_Low_CH

AATGH O R " Isia oC AALTN OFF 05:06:25 PMul 01, 2021
Center Freq: 22.005000000 GHz Radio Std: None Center Freq: 22005000000 GHz Radio Std: None
Trig: FreeRun AvglHold: 100011000 enter Freq 22:005000000 GHz s Trig: FreeRun AvglHold: 100011000
IFGain:Low #Atten: 28 dI Radio Device: [PASS IFGain:Low #Atten: 28 dB. Radio Device: BTS
Ref Offset 14.87 dB. Ref Offset 14.95 dB.
10aBidiv___ Ref 30.00 dBm 10 dBidiv ef 30.00 dBm
Log Log
0 b 100 L
- | -
@ a0
. | [ w0 et
& A e " oo . s =
00 e 600 e
Start 2.44 GHz Stop 2.55 GHz Start 2.44 GHz Stop 2.55 GHz
Spur | Range StartFreq | StopFreq |RBW | Frequency Amplitude ALimit Spur | Range | StartFreq | StopFreq | RBW _ Frequency | Amplitude [ 2 Limit
1 24960 GHz (24990 GHz _|1.000 MHz 2498595000 GHz |-26.52 dBm -16.52dB 1 24990 GHz _[2.5000 GHz _|390.0 kHz |2 499938333 GHz [-19.35 dBm |-0.346 dB
2 24990 GHz 25000 GHz |390.0 kHz | 2.499926667 GHz -18.81 dBm 881008 2 |5 25000 GHz 25500 GHz 1000 kHz 2.504750000 GHz 7,835 dBm 37848
3 25000 GHz |2.5500 GHz  |100.0 kHz | -7.327 dBm -37.33dB
usc starus|
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B2_N7(20M)_DFT-s-OFDM_BPSK_Edge_1RB_

Right_High_CH

SenseINT] AAATGN oF
Center Freq: 22.005000000 GHz
Trig: AvglHold: 100/100

Radio Std: None

IFGain:Low Radio Device: BTS
Ref Offset 14.98 dB.
10 dBfdiv Ref 30.00 dBm
Log
20
100
I
0
M ]
- I *
" i
& It ) | W
o ATl .
Start 2.52 GHz Stop 2.63 GHz
Spur | Range StartFreq | StopFreq | RBW | Frequency Amplitude | A Limit
1 25200 GHz_[2.5700 GHz [ 100.0 kHz|2.569416667 GHz [6.632dBm | |-23.17 dB.
> 2 25700 GHz |25710 GHz _|390.0 kHz |2.570025000 GHz -13.54 dBm 3544 dB

B2_N7(20M)_DFT-s-OFDM_QPSK_Edge_1R
B_Right_High_CH

ANALIG oFF
‘Center Freq: 22.00500(

0000 GHz
Avg|Hold: 100011000

05:08:58 Pl 01,2021
Radio Std: None

Trig: Free Run
#Atten: 28 dB Radio Device: BTS
Ref Offset 14.98 dB
10 dBidiv ef 30.00 dBm
Log
20
100
100
1
00
] 1
s AL AN
KNR ]
500
Start 2.52 GHz Stop 2.63 GHz
Spur | Range | StartFreq | StopFreq  RBW | Frequency | Amplitude [ A Limit
1 25200 GHz_[25700 GHz 1000 kHz|2.569416667 GHz | 11.25 dBm [1875d8
2 2 25700 GHz 25710 GHz 3900 Kz 2570051667 GHz -20.61 dBm 1061d8

Juse

o

B2_N7(20M)_DFT-s-OFDM_BPSK_Outer Full_

High_CH

ANALTGN o7 05:09:16 Pi4Ju 01, 2021

Center Freq: 22.005000000 GHz Radio Std: None
T Freehun ‘AvgiHold: 1001100
Foanton | #htton: 8. Radio Device: BTS
Ref Offset 14.81 dB
10 dBidiv Ref 30.00 dBm
1%
0 S A
| ]
»
© /
200 s e WY ‘J‘ P
60,0 pasasacs, il
Start 2.52 GHz Stop 2.63 GHz,
Spur | Range StartFreq | Freq iy Amplitude mit
25200 Griz 554583333 Gz | 3508 dBm || 3351 B
25700 GHz. 570150000 GHz |-35.66 dBm - dB

25710 GHz

12573433333 GHz |-35.68 dBm

0
2
3
n

25750 GHz 25000 GHz 2580175000 GHz |-39.94 dBm

B2_N7(20M)_DFT-s-OFDM_QPSK_Outer_Full

_High_CH

S 1 o
enter Freq 22,005000000 GHz

AALIGN OFF
‘Center Freq: 22.005000000

GHz
—» Trig: FreeRun Avg|Hold: 100/100

05.09:35 PM1u1 01, 2021
Radio Std: None

PASS IFGain:Low #Atten: 28 dB Radio Device: BTS
Ref Offset 14.95 dB

10 dBidiv ef 30.00 dBm

Log

0o A

|

a0 i

400 ¥

500 ] e -
00 oo™

Start 2.52 GHz Stop 2.63 GHz

Spur | Range | StartFreq | StopFreq  RBW | Frequency Amplitude ALimit

1 1 25200 GHz_[2.5700 GHz_|100.0 kHz [2.554563333 GHz | 4.162 dBm 3416 dB

2 2 25700 GHz 25710 GHz 3900 kiz | 2570680000 GHz -33 51 dBm -2351d8

ENEE) 25710GHz  |25750 GHz 35,01 dBm -2501d8

44 25750 GHz 25900 GHz _1.000 MHz dBm 2583 4B
usa. starus|

_ N41(20M)_DFT-s-OFDM_BPSK_Edge_1R

B_Left Low_CH

ANALTGN o7

Center Freq: 22.005000000 GHz Radio Std: None
e o —
oanton " dton 20 Radio Dovics:
Ref Offset 17.6 dB
10 dBidiv Ref 30.00 dBm
= ‘
i
i
o Il
N }
|
»
. [
Rofbut]
Start 2.391 GHz Stop 2.596 GHz,
Spur | Range StartFreq | StopFreq | RBW ‘requency Amplitude A Limit.
; 24900 Gz [0 4950 Gz |1 000 iz 2 404175000 Gz | 3591 dbm | [ 2251 cB
2 24950 GHz | 2.4960 GHz. 12.495913333 GHz |-21.98 dBm -8.980 dB
3 24960 GHz | 2.5960 GHz. 2496833333 GHz 19.62 dBm -10.38 dB

B26_N41(20M)_DFT-s-OFDM_QPSK_Edge_1

RB_Left Low_CH

S 1 o
enter Freq 22,005000000 GHz

AALIGN OFF

=R
12:35:00 PV 101 02,2021

Center Freq: 22.005000000 GHz Radio Std: None
o SR SvaHod: 100100
PASS IFGain:Low #Atten: 24 dB Radio Device: BTS
Ref Offset 17.69 dB
10 dBidiv. ef 30.00 dBm
Log
:
o 4
|
o M
0
a0 L

500

500

Start 2.391 GHz

Stop 2.596 GHz

Spur | Range | Start Freq
1 23910 GHz
2 2.4900 GHz
3 2.4950 GHz
4 24960 GHz.

StopFreq RBW | Frequency Amplitude Limit
2.4900 GHz__[1.000 MHz [2.489505000 GHz | -45.42 dBm 204208
07 dBm 2007 dB
8.21dBm 520608

25960 GHz _ 1.000 MHz | 2.496666667 GHz 20.97 dBm 9029 dB

sTaTus|
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B26_N41(20M)_DFT-s-OFDM_BPSK_Outer_Fu

Il_Low_CH

SenseINT] AAATGN oF
Center Freq: 22.005000000 GHz
Trig: AvglHold: 100/100

Radio Std: None

IFGain:Low

Radio Device: BTS

Ref Offset 17.49 dB
10 dBfdiv Ref 30.00 dBm
Log

20

100]

e

Start 2.391 GHz Stop 2.596 GHz,

Spur | Range StartFreq | StopFreq |RBW | Frequency | Amplitude
1 24900 GHz _[2.4950 GHz _|1.000 MHz|2.493891667 GHz |-28.93 dBm
24950 GHz | 2.4960 GHz 2495946667 GHz |-28.61 dBm
24960 GHz | 25960 GHz 9,585 dBm

B26_N41(20M)_DFT-s-OFDM_QPSK_Outer_F
ull_Low_CH

ANALIG oFF 12:35:35 PM 1 02,2021

‘Center Freg: 22.005000000 GHz Radio Std: None
Trig: Free Run AvglHold: 1001100
#Atten: 24 dB Radio Device: BTS

Ref Offset 17.6 dB
10 dBidiv Ref 30.00 dBm
Log
200

100

Start 2.391 GHz Stop 2.596 GHz

Spur | Range | StartFreq | StopFreq  RBW | Frequency Amplitude
1 24900 GHz _[2.4950 GHz 1,000 MHz|2.492283333 GHz |-31.65 dBm
24950 GHz 24960 GHz 2000 Kz |2.495918333 GHz -27.84 dBm
24960 GHz 25960 GHz 1,000 MHz 2496833333 GHz 15.20 dBm

B26_N41(20M)_DFT-s-OFDM_BPSK_Edge_1R

B_Right_High_CH

ANALTGN o7 12:36:20 P 02,2021

Center Freq: 22.005000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 24 df Radio Device: BTS

Ref Offset 17.94 dB
10 dBidiv Ref 30.00 dBm
g

|
| WA

a0 ‘

Start 2.59 GHz Stop 2.795 GHz,

Spur | Range  StartFreq | StopFreq |RBW | Frequency Amplitude A Limit

1 25900 GHz_[2:6900 GHz _|1.000 MHz|2.689000000 GHz[20.28 dBm 97198
2 26900 GHz 2690056667 GHz |-17.70 dBm -7.700dB
3 26910 GHz 2692253333 GHz |-27.52 dBm 17.52dB

B26_N41(20M)_DFT-s-OFDM_QPSK_Edge_1
RB_Right_High CH

AL " Isia oC A\ LTGH OFF 12:36:32 P31 02,2021

Genter Freq: 22.005000000 GHz Radio Std: None

enter Freq 22.005000000 GHz o T et AvgiHold: 10000

PASS IFGain:Low #Atten: 24 B Radio Device: BTS

Ref Offset 17.96 dB.
10dBidiv____Ref 30.00 dBm
Log
3
| I

100

| I

} i '\

400 y N

1

w00 ] FIAT

600

Start 2.59 GHz Stop 2.795 GHz,
Spur | Range | StartFreq | StopFreq RBW | Frequency Amplitude

i 25900 GHz _[2.6900 GHz _|1.000 MHz [2.689000000 GHz 21.25 dBm

2 2 26900 GHz 26910 GHz

ERE 26910 GHz 26950 GHz__1.000 MHz | 2.692180000 GHz 25,90 dBm

sTaTus|

B26_N41(20M)_DFT-s-OFDM_BPSK_Quter_Fu

II_High_CH

ANALTGN o7

Center Freq: 22.005000000 GHz Radio Std: None
Trig: Free Run AvglHold: 100/100
FGain:Low #Atten: 24 4B Radio Device:
Ref Offset 17.6 dB
10 dBigiv___Ref 30.00 dBm
Log
T

Fll
f

- i
| sntruerilf

800

Start 2.59 GHz Stop 2.795 GHz,
Spur | Range  StartFreq | StopFreq |RBW | Frequency ‘Amplitude Limit

1 25900 GHz 2678833333 GHz dBm -16.98 dB

2 26900 GHz 2690680000 GHz |-32.29 dBm 222948

3 26910 GHz 2691653333 GHz -

4 26950 GHz 2695950000 GHz

B26_N41(20M)_DFT-s-OFDM_QPSK_Outer_F
ull_High_CH

RL RF 509 DC A\ ALIGN OFF 12:36:54 PMJul 02, 2021
Centr Freq: 2005000000 GHz Radio Sta:None
enter Freq 22.005000000 GHz L Smerrer 2 R —
PASS IFGain:Low #Atten: 24 B Radio Device: BTS
Ref Offset 17.6 dB.
10 dBidiv__Ref 30.00 dBm
Log
el
oo |
26 [
300 #
pabda T
100 i
500 [ Lcbtng 2 ot
600
Start 2.50 GHz Stop 2.795 GHz.
Spur | Range | Start Freq Stop Freq RBW | Frequency Amplitude ALimit
1 25000 Gz (26900 GHz _|1.000 Mz [2.683333333 Ghiz 11,85 dBm 161508
2 2.6900 GHz. 390.0 kHz |2.690838333 GHz -32.30 dBm -22.30 dB
3 26910 GHz. 1.000 MHz |2.691420000 GHz -2
4 26950 GHz 127100 GHz __ 1.000 MHz |2.695200000 GHz -

sTaTus|
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B26_N41(30M)_DFT-s-OFDM_BPSK_Edge 1R
B_Left Low_CH

Sia_OC

AL 3 SERSEINT A ATGN OFF ;

Center Freq: 22.005000000 GHz Radio Std: None
[Center Freq 22.005000000 GHz o T v Hold: 100100

PASS IFGain:Low Radio Device: BTS

Ref Offset 17.75 dB

10 dBfdiv Ref 30.00 dBm

Log

20

10|

0 ol
&0 ‘
Start 2.391 GHz Stop 2.596 GHz,
Spur | Range  StartFreq | StopFreq |RBW | Frequency litude ALimit
23010 GHz_[2.4900 GHz dBm 132208
24900 GHz 1.000 MHz 2493400000 GHz -36.01 dBm 2301d8
24950 GHz
24960 GHz 1.000 MHz 2497333333 GHz

B26_N41(30M)_DFT-s-OFDM_QPSK_Edge 1
RB_Left Low_CH

=]
12:37:25 PMu1 02,2021
Radio Std: None

ANALIG oFF
‘Center Freq: 22.00500(

0000 GHz
AvglHold: 1001100

Trig: Free Run
“nen: 2445 Rodio Device: BTS
Ref Offset 17.75 dB
10 dBidiv ef 30.00 dBm
e
P
0o I "
I
00
r
o |
o ] 4
o | ]
o0 ‘
Start 2.391 GHz Stop 2.596 GHz
Spur | Range | StartFreq | StopFrea  RBW | Frequency Amplitude Limit
23910 GHz _ |2.4900 GHz _|1.000 MHz |2.484390000 GHz |-40.08 dBm 5.08 dB
24900 GHz |2.4950 GHz  1.000 MHz 2.494350000 GHz -36.55 dBm -2355dB
24950 GHz |2.4960 GHz  300.0 kHz |2.495963333 GHz -20.78 dBm -7.781dB
4 24960 GHz  |2.5960 GHz  1.000 MHz 2497166667 GHz 19.67 dBm -10.33dB

)

B26_N41(30M)_DFT-s-OFDM_BPSK_Outer_Fu
II_Low_CH

Aaon o 021
Center Freq: 22.005000000 GHz Radio Std: None
v Trig: FreeRun ‘AvgiHold: 100/100
PASS IFGain:Low Radio Device: BTS
Ref Offset 17.93 dB.
10dBidiv___Ref 30.00 dBm
Log
-
S e op
0 |
» \‘
©
. N B e
0.0 s S PSS ,,\Mf M"ﬂ“m vt e it o
00
Start 2.391 GHz Stop 2.596 GHz
Spur | Range StartFreq Stop Freq ‘requency Amplitude imit
1 23910 GHz _[24900 GHz 486700000 GHz |-39 35 dBm K dB
2 2.4900 GHz. 1.000 MHz | 2494050000 GHz |- dBm - dB
3 24950 GHz. 1495935000 GHz -
4 24960 GHz _|2.5960 GHz | 1.000 MHz 2496833333 GHz.

B26_N41(30M)_DFT-s-OFDM_QPSK_Quter_F
ull_Low_CH

AALIGN OFF 12:37:52 PM1u102,2021

Radio Std: None

R | W lma ool
oHx
enter Freq 22.005000000 GHz AvgiHold: 10000

PASS IFGain:Low #Atten: 24 dB Radio Device: BTS
Ref Offset 17.93 dB.
10 dBidiv ef 30.00 dBm
Log
Dty i A

o = T

200 |

300

oo o A v,

A o

500 o e i P g siaian}
600

Start 2.391 GHz Stop 2.596 GHz.
Spur | Range | Start Freq Stop Freq RBW Frequency Amplitude Limit

T 23910 Gz _[2.4900 GHz _|1.000 Mz [2 484060000 GHz 38,06 dBm 130608

2 2 24900 GHz 24950 GHz  1.000 MHz |2.493958333 GHz -33.31 dBm - dB

3 3 24950 GHz 24960 GHz  300.0 kHz.

4 4 24960 GHz | 2.5960 GHz _ 1.000 MHz |2.523500000 GHz 7.182 dBm

B26_N41(30M)_DFT-s-OFDM_BPSK_Edge_1R
B_Right_High CH

ANALTGN o7
Center Freq: 22.005000000 GH:

iz Radio Std: None
s Trig: FreeRun Avg|Hold: 1000/1000

PASS IFGain:Low Radio Devi TS
Ref Offset 17.96 dB

10 dBidiv Ref 30.00 dBm

128

o |

- i

- It

o WiN

w00 i L

a0

Start 2.59 GHz Stop 2.795 GHz
Spur | Range  StartFreq | Stop Freq | RBW | Frequency Amplitude A Limit

TR T25900 Gz [26900 Gz |1.000 WFE |2 668635533 Gz 18 47 dbm | |1 838

2 2 26900 GHz |26910 GHz  |620.0 kHz | 2690028333 GHz -20.41 dBm -10.41 dB

3 3 26910 GHz | 26950 GHz  |1.000 MHz 2692013333 GHz -31.06 dBm -21.06 dB

B26_N41(30M)_DFT-s-OFDM_QPSK_Edge_1
RB_Right High CH

RL RF 509 DC A\ ALIGN OFF
Center Freg: 22006000000 Gz Radio sd: None
enter Freq 22.005000000 GHz I i G i 1001100
PASS IFGain:Low #Atten: 24 dB Radio Device: BTS
Ref Offset 17.96 dB.
10 dBidiv ef 30.00 dBm
Log
100
20 i
a0
T
100
L]
500
Start 2.50 GHz Stop 2.795 GHz
Spur | Range | Start Freq Stop Freq RBW Amplitude ALimit
1 25900 GHz 26900 GHz _|1.000 MHz|2.688833333 GHz 16,60 dBm 114008
2 26900 GHz 26910 GHz  620.0 kHz |2.690068333 GHz -18.96 dBm -8.962 dB
3 26910 GHz. 1.000 MHz |2.692046667 GHz - -17.19dB
4 26950 GHz 127100 GHz __ 1.000 MHz |2.700450000 GHz - -28.81dB

sTaTus|
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B26_N41(30M)_DFT-s-OFDM_BPSK_Outer_Fu

Il_High_CH

SenseINT] AAATGN oF
Center Freq: 22.005000000 GHz
Trig: AvglHold: 100/100

Radio Std: None

IFGain:Low Radio Device: BTS
Ref Offset 17.93 dB.

10cBidiv_ Ref 30.00 dBm

Log

00|

00

p"’\“*“' |
" |

» I

|
©

e
ssprin’
- - g

Start 2.59 GHz Stop 2.795 GHz,
Spur | Range StartFreq | StopFreq |RBW | Frequency Amplitude Limit

1 25000 GHz _[2.6900 GHz _|1.000 MHz|2.661000000 GHz [12.44 dBm 7.56 9B

2 26000 GHz 26910 GHz 620 0 kHz | 2.690720000 GHz |-31.63 dBm 2163 dB

3 26010 GHz 26950 GHz | 1.000 MHz 2.692420000 GHz |-35.50 dBm -25.50 dB

4 26050 GHz 27100 GHz _|1.000 MHz 2.697600000 GHz -36.18 dBm 2318 dB

B26_N41(30M)_DFT-s-OFDM_QPSK_Outer_F
ull_High_CH

AT o T23927 w102, 2021
Center Freq: 22.005000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100
#Atten: 24 dB Radio Device: BTS
Ref Offset 17.93 dB.
10 dBidiv ef 30.00 dBm
Log
200
oo ‘\me,'»"\
100
200 |
s ot .
500 Y ! L
Start 2.50 GHz Stop 2.795 GHz.
Spur | Range | StartFreq | StopFreq  RBW | Frequency Amplitude A Limit
25900 GHz _|2.6900 GHz _|1.000 MHz |2.669333333 GHz | 12.94 dBm 17.06 dB
26900GHz 26910 GHz  620.0 kHz |2.690793333 GHz -32.54 dBm -22.54 dB
26910GHz 26950 GHz  1.000 MHz |2.693880000 GHz -36.67 dBm -26.67 dB
4 26950 GHz 27100 GHz _ 1.000 MHz | 2.708575000 GHz -35.66 dBm -22.66 dB

)

B26_N41(40M)_DFT-s-OFDM_BPSK_Edge_1R

B _Left Low_CH

ANALTGN o7
Center Freq: 22.005000000 GHz
s Trig: FreeRun Avg|Hold: 1000/1000

12:40:18 P 02,2021
Radio Std: None

PASS FGainiLow Radio Devics: BTS
Ref Offset 17.75 dB

10 dB/div___ Ref 30.00 dBm

Log

500
800

Start 2.391 GHz Stop 2.596 GHz,

ALimit

27478
8.031d8
1267 dB.

Spur | Range _ Start Freq
1 2 24900 GHz
2 3 24950 GHz
3 4 2.4960 GHz.

[StopFreq | RBW | Frequency Amplitude
[2.4950 GHz _[1.000 MHz |2 494141667 GHz |-40 47 dBm
2495971667 GHz |-21.03 dBm
2497000000 GHz |17.33 dBm

B26_N41(40M)_DFT-s-OFDM_QPSK_Edge 1
RB_Left Low_CH

=R
12:40:54 PV 101 02,2021
Radio Std: None

l : RF Sﬂ DC ; A\ ALIGN OFF
enter Freq 22,005000000 GHz

GHz.
‘AvglHold: 100011000
PASS ol

IFGain:Low #Atten: 24 B Radio Device: BTS
Ref Offset 17.75 dB.
10dBidiv____Ref 30.00 dBm
Log
i
100
wil]
|
400
g I
o . I I bl
600
Start 2.391 GHz Stop 2.596 GHz,
Spur | Range | StartFreq | StopFreq RBW | Frequency \mplitude Limit
i 23910 GHz_[2.4900 GHz _|1.000 MHz [2 483845000 GHz dBm 20028
2 2 2.4900 GHz 1.000 MHz 2494950000 GHz -39.35 dBm -26.3508
ERNE 24950 GHz 390.0 kHz |2.495920000 GHz - 6
44 24960 GHz 25960 GHz__ 1.000 MHz |2.496833333 GHz 1 1

sTaTus|

B26_N41(40M)_DFT-s-OFDM_BPSK_Quter_Fu

Il_Low_CH

A\ALTGN OFF
Center Freq: 22.005000000 GHz Radio Std: None
. Trg Freehum ‘AveiHold: 100100
PASS Foainton Radio Dev
Ref Offset 17.96 dB
10 dBidiv Ref 30.00 dBm
1% T
PN e
L IRALK ﬂ " \
o il
N |
»
& 1,
“ P 1 (R BT e ey
500
w00
Start 2.391 GHz Stop 2.596 GHz
Spur | Range StartFreq Stop Freq ‘requency Amplitude imit
i 23910 Grz_[2 4900 Griz 485545000 Gz 37 76 dbm | 1276 0B
2 24900 GHz. 1494175000 GHz |-31.96 dBm -18.96 dB
3 24950 GHz. 1495081667 GHz |-32.24 dBm
4 24960 GHz. 2501333333 GHz 7.981 dBm

B26_N41(40M)_DFT-s-OFDM_QPSK_Outer_F
ull_ Low_CH

=R
12:41:22 P01 02,2021

RL RF 509 DC A\ALIGN OFF

Center Freg: 22005000000 Gz Radio Sa: None

enter Freq 22.005000000 GHz o T et AvgiHold: 10000
PASS IFGain:Low #Atten: 24 dB Radio Device: BTS

Ref Offset 17.96 dB
10 dBidiv. ef 30.00 dBm
%
Mty | oot
Ty "W v

o I

[ ‘

0 \\m

00 - g

00 — 2 | ashittory,
w00

Start 2.391 GHz Stop 2.596 GHz

Stop Freq
2.4950 GHz

| Frequency Amplitude

Spur | Range | Start Freq
1 2 2.4900 GHz
2.4950 GHz
2.4960 GHz

1.000 MHz [2.493366667 GHz |-32.95 dBm
390.0 kHz |2.495943333 GHz -22.12 dBm
1.000 MHz 2.496833333 GHz 12.03 dBm

2 3
3 4

25060 GHz

sTaTus|
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B26_N41(40M)_DFT-s-OFDM_BPSK_Edge 1R
B_Right_High_CH

SenseINT] AAATGN oF
Center Freq: 22.005000000 GHz
Trig: AvglHold: 1000/1000

T2:42:0 P
Radio Std: None.

IFGain:Low Radio Device: BTS
Ref Offset 17.96 dB
10daidiy___ Ref 30.00 dBm
Log
200
o 1
i
. 1

Start 2.59 GHz Stop 2.795 GHz,

Spur | Range StartFreq | StopFreq | RBW | Frequency ‘Amplitude A Limit

1 25000 GHz_[2.6900 GHz _|1.000 MHz | 2.688666667 GHz | 18.53 dBm 1147 4B
26900 GHz | 26910 GHz 2690023333 GHz |-13.54 dBm -3540dB
26910 GHz | 26950 GHz 2692353333 GHz |-32.42 dBm 2242dB

B26_N41(40M)_DFT-s-OFDM_QPSK_Edge_1
RB_Right_High_CH

ANALIG oFF
‘Center Freq: 22.00500(
Trig: Free Run
#Atten: 24 dB

T2:43:24 P11 02,2021
Radio Std: None

0000 GHz
Avg|Hold: 100011000
Radio Device: BTS

Ref Offset 17.96 dB
ef 30.00 dBm

10 dBidiv
Log
200

100 i
!
T

Start 2.59 GHz Stop 2.795 GHz

Spur | Range | StartFreq | StopFreq  RBW | Frequency Amplitude ALimit

1 25900 GHz _[2.6900 GHz 1,000 MHz|2.688500000 GHz 18,61 dBm 1139dB
2 26900 GHz 26910 GHz 820 0 Kz |2.690016667 GHz -14.58 dBm 4584 dB
26910 GHz 26950 GHz 1,000 MHz 2692186667 GHz -33.77 dBm 2377 dB

B26_N41(40M)_DFT-s-OFDM_BPSK_OQuter_Fu

Il_High_CH

ANALTGN o7
Center Freq: 22.005000000 GHz
s Trig: FreeRun AvglHold: 100/100

12:43:37 P10 02,2021
Radio Std: None

PASS FGainiLow Radio Devics: BTS
Ref Offset 17.96 dB

10 dB/div___ Ref 30.00 dBm

Log

ﬂ{h"i e

I

T

500 amanstnsi M1 o

600

Start 2.59 GHz Stop 2.795 GHz,
Spur | Range  StartFreq | StopFreq |RBW | Frequency litude Limit

1 25900 GHz_[2.6900 GHz _|1.000 Mz [2 659333333 GHz | 12.98 dBm 17.02d8

2 26900 GHz 26910 GHz (8200 Kz | 2690103333 GHz |-32.91 dBm 2291d8

B 26910GHz 26950 GHz _|1.000 MHz 2.693233333 GHz -

4 26950 GHz 27100 GHz__|1.000 MHz 2.696775000 GHz -

B26_N41(40M)_DFT-s-OFDM_QPSK_OQuter_F
ull_High_CH

=R
12:43:38 PV 101 02,2021
Radio Std: None

AALIGN OFF

GHz
AvglHold: 100/100

PASS IFGain:Low #Atten: 24 B Radio Device: BTS
Ref Offset 17.96 dB.
10 dBidiv ef 30.00 dBm
Log
+
O i R e
i
oo [
I 1
] -
400 r PR \m -
T
500 |rcrmietn R
600
Start 2.59 GHz Stop 2.795 GHz,
Spur | Range | StartFreq | Stop Freq | Frequency A Limit
i 25900 GHz _[2.6900 GHz _|1.000 MHz [2.659500000 GHz| 13.76 dBm 1624 4B
2 26900 GHz 8200 kHz | 2690355000 GHz -35.37 dBm 253708
3 26910 GHz 1.000 MHz 2692306667 GHz - -27.08 08
4 26950 GHz 27100 GHz__1.000 MHz | 2.696500000 GHz - 2589 4B

sTaTus|

B26_N41(50M)_DFT-s-OFDM_BPSK_Edge 1R
B Left Low CH

ANALTGN o7
Center Freq: 22.005000000 GH:

iz Radio Std: None
s Trig: FreeRun AvglHold: 100/100

PASS FGainiLow Radio Devi
Ref Offset 17.75 dB

10 dB/div___ Ref 30.00 dBm

Log

800

Start 2.391 GHz Stop 2.596 GHz,

Spur | Range StartFreq | StopFreq |RBW | Frequency Amplitude ALimit

1 2 24900 GHz 24950 GHz _|1.000 MHz|2.494383333 GHz|-38.10 dBm 25108
2 3 24950 GHz (24960 GHz |510.0 kHz | 2495281667 GHz -29.03 dBm 16.03d8
3 4 24960 GHz 25060 GHz | 1.000 MHz 2.497166667 GHz 17.37 dBm 126308

B26_N41(50M)_DFT-s-OFDM_QPSK_Edge 1
RB_Left Low_CH

=R
12:44:24 PV 101 02,2021
Radio Std: None

AALIGN OFF
Center Freq: 22.005000000 G

R | W lma ool
He
enter Freq 22.005000000 GHz AvgiHold: 10000

e Toigs Free Rum
PASS IFGain:Low #Atten: 24 dB Radio Device: BTS
Ref Offset 17.75 dB

104/ Ref 30.00 dBm

Lod

. i

T

100 i

200 u

300

100 I, - .

s00 3L LI R4

500 I

Start 2.391 GHz Stop 2.596 GHz

Spur |Range | StartFreq | StopFreq  RBW | Frequency \mplitude Limit

23910 GHz _[2.4900 GHz _|1.000 MHz [2.484555000 GHz |-39.75 dBm 147508

1

2 2.4900 GHz 5.80 dBm 228008
3 2.4950 GHz 02 dBm E

4 2.4960 GHz 25060 GHz _1.000 MHz [2.497166667 GHz 18.77 dBm

sTaTus|
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B26_N41(50M)_DFT-s-OFDM_BPSK_Outer_Fu

Il_Low_CH

SenseINT] AAATGN oF
Center Freq: 22.005000000 GHz
Trig: AvglHold: 100/100

12:4439 P10
Radio Std: None.

IFGain:Low Radio Device: BTS
Ref Offset 17.95 dB.
10 9B/ Ref 30.00 dBm
Log
20
100 J"
A Tty ot P,
0
@
@ v
L I
@
T o]
e
&
Start 2.301 GHz Stop 2.596 GHz
Spur | Range  StartFreq | StopFreq | RBW | Frequency Amplitude Limit
1 23910 GHz _|2.4900 GHz _[1.000 MHz |2. 487525000 GHz |-36.25 dBm 1.25dB
2 24900 GHz |2.4950 GHz | 1.000 MHz 2491458333 GHz -34.42 dBm -21.42dB
3 24950 GHz |2.4960 GHz |510.0 kHz 2495605000 GHz -23.93 dBm -10.93 dB
4 24960 GHz |2.5960 GHz  |1.000 MHz 2505166667 GHz 12.42 dBm 7.58 dB

B26_N41(50M)_DFT-s-OFDM_QPSK_Outer_F
ull_Low_CH

T e e
Center Freq: 22.005000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 1001100
#Atten: 24 dB Radio Device: BTS
Ref Offset 17.96 dB
10 dBidiv ef 30.00 dBm
o
Bt
o |
R
Lkl T \
b I
o i I
e j ‘1
v P i
o . "
e NN
o o
e }
Start 2.391 GHz Stop 2.596 GHz
Spur | Range | StartFreq | StopFreq | RBW | Frequency Amplitude 2 Limit
1 24900 GHz  |2.4950 GHz _|1.000 MHz |2.494341667 GHz |-32.47 dBm 19.47 dB
2 24950 GHz 24960 GHz  510.0 kHz |2.495910000 GHz -22.44 dBm -9.440 dB
3 24960 GHz 25960 GHz  1.000 MHz 2505666667 GHz 11.63 dBm -18.37 dB

)

B26_N41(50M)_DFT-s-OFDM_BPSK_Edge_1R

B_Right_High_CH

ANALTGN o7
Center Freq: 22.005000000 GHz
s Trig: FreeRun Avg|Hold: 1000/1000

12:45:55 P 02,2021
Radio Std: None

PASS IFGain:Low Radio Device: BTS

Ref Offset 17.96 dB
10 dBidiv Ref 30.00 dBm
Log

500
800

Start 2.59 GHz Stop 2.795 GHz,

Spur | Range  StartFreq | StopFreq |RBW | Frequency Amplitude A Limit

1 1 25900 GHz _[2.6900 GHz _|1.000 MHz|2.688666667 GHz[19.14 dBm 1086 dB.
2 2 26900 GHz 2690025000 GHz -16.65 dBm -6.654 dB
3 3 26910 GHz 2691926667 GHz -31.80 dBm -2180dB

B26_N41(50M)_DFT-s-OFDM_QPSK_Edge_1
RB_Right_High_CH

=R
12:46:07 PM1u102,2021
Radio Std: None

AALIGN OFF

GHz
AvglHold: 100/100

PASS IFGain:Low #Atten: 24 dB Radio Device: BTS

Ref Offset 17.82 dB
10 dBidiv ef 30.00 dBm

Log

100

20

00

400

il
. ST T . TR

e [

Start 2.59 GHz

Stop 2.795 GHz

StopFreq  RBW.
26900 GHz
26910 GHz
26950 GHz

| Frequency Amplitude
1.000 MHz [2 688666667 GHz | 19.47 dBm
1.000 MHz 2690020000 GHz -13.06 dBm
1.000 MHz 2692146667 GHz 25.85 dBm

Spur | Range | Start Freq
1 1 25000 GHz
2.6900 GHz
26910 GHz

2 2
3 3

sTaTus|

B26_N41(50M)_DFT-s-OFDM_BPSK_Quter_Fu

II_High_CH

A\ALTGN OFF
Center Freq: 22.005000000 GHz Radio Std: None
s S e 100100
PASS IFGain:Low Radio Devi
Ref Offset 17.83 dB
10 dBidiv Ref 30.00 dBm
i
R N W
o : 1
L

- |
. IR )
o0 st PPN i,
wo
Start 2.59 GHz Stop 2.795 GHz
Spur Range StartFreq | Stop Freq ‘requency Amplitude imit

5900 G 000 12 |2 541656687 Gz |22 dBm

6900 GHz. 690363333 GHz |-32.49 dBm

6910 GHz. 694260000 GHz |-36.39 dBm

6950 GHz. 1696050000 GHz |- m

27100 GHz. 712408333 GHz | -

B26_N41(50M)_DFT-s-OFDM_QPSK_Outer_F
ull_High_CH

=R
12:46:30 PM 101 02,2021

RL RF 509 DC A\ ALIGN OFF
Centr Freq: 2005000000 GHz Radio Sta:None
enter Freq 22.005000000 GHz I i G i 1001100
PASS IFGain:Low #Atten: 24 dB Radio Device: BTS
Ref Offset 17.96 dB.
10 dBidiv ef 30.00 dBm
Log
AR .
00 [
\ I h—
] |
A0 P \ L
o
00 b bttt . PN [ S —
500
Start 2.50 GHz Stop 2.795 GHz
Spur | Range | Start Freq Stop Freq RBW | Frequency Amplitude A Limit
1 25900 GHz 26900 GHz _|1.000 MHz[2.661333333 GHz|7.604 dBm 224008
2 2.6900 GHz. -24.23 dB
3 26910 GHz. 1.000 MHz | 2.694080000 GHz -36.60 dBm
4 26950 GHz 127100 GHz __ 1.000 MHz | 2.699025000 GHz -38.93 dBm

sTaTus|
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B26_N41(60M)_DFT-s-OFDM_BPSK_Edge 1R
B_Left Low_CH

AL % [s0a 0C I SERSEINT] T amonor | 124726 Pl
Center Freq: 22.005000000 GHz Radio Std: None
enter Freq 22.005000000 Gz s Trig: FreeRun AvglHold: 1000/1000
PASS IFGain:Low Radio Device: BTS
Ref Offset 17.75 dB
10 dBfdiv Ref 30.00 dBm
Log
20
10|
0
@
@
0 il
o \ AL L
&
Start 2.391 GHz Stop 2.596 GHz,
Spur | Range StartFreq | StopFreq | RBW | Frequency Amplitude Limit
23910 GHz _[2.4900 GHz _[1.000 MHz| 2.489175000 GHz [-44.00 dBm 9,008
24900 GHz _|2.4950 GHz -39.99 dBm 269948
24950 GHz |2.4960 GHz |620.0 kHz |2.495980000 GHz |-16.
24960 GHz_|2.5060 GHz__|1.000 MHz 2497000000 GHz 8.1

B26_N41(60M)_DFT-s-OFDM_QPSK_Edge 1
RB_Left Low_CH

=1
Center Freq: 22.005000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100
Sacen: 2495 Radio Devics: BTS
Ref Offset 17.76 dB.
10 dBidiv Ref 30.00 dBm
Log
.
00 ]
M ‘/
it r
o T N O L AP
Start 2.391 GHz Stop 2.596 GHz,
Spur | Range StartFreq | StopFreq  RBW Frequency Amplitude A Limit
1 24900 GHz 24950 GHz _|1.000 MHz |2.494041667 GHz |-34.70 dBm 21.70 dB
2 24950 GHz |2.4960 GHz  620.0 kHz |2.495951667 GHz -17.69 dBm -4.693 dB
24960 GHz |2.5960 GHz  1.000 MHz |2.496833333 GHz 20.17 dBm -9.827 dB

B26_N41(60M)_DFT-s-OFDM_BPSK_Outer_Fu
II_Low_CH

A\ALTGN OFF 021
Center Freq: 22.005000000 GHz Radio Std: None
v Trig: FreeRun ‘AvgiHold: 100/100
PASS FGainLow #Atton: 24 dB Radio Device: BTS
Ref Offset 17.96 dB
10 dBidiv_ Ref 30.00 dBm
Log

oA

o B i
| e S

0.0 | -
800

Start 2.391 GHz Stop 2.596 GHz,

Spur | Range StartFreq | Stop Freq requency Amplitude Limit
1 23910 GHz 24900 GHz 488680000 GHz |-30.05 dBm 14058
2 24900 GHz 494300000 GHz -32.43 dBm 194308
B 24950 GHz 495995000 GHz 180

4 24960 GHz | 25960 GHz 2552500000 GHz |5.35°

B26_N41(60M)_DFT-s-OFDM_QPSK_OQuter_F
ull_Low_CH

12:48:03 P01 02,2021
Radio Std: None

AALIGN OFF

GHz
AvglHold: 100/100

PASS #Atten: 24 dB. Radio Device: BTS

Ref Offset 17.96 dB
10 dBidiv Ref 30.00 dBm
Log

g ,'Lu\‘ s Ane/ APV AR S

100 H
20 [T

T
f

100 - [T
P | AT g |

500
500

Start 2.391 GHz Stop 2.596 GHz

Spur |Range | StartFreq | StopFreq  RBW | Frequency Amplitude Limit

1 1 23910 GHz _[2.4900 GHz _|1.000 MHz [2.483400000 GHz | -38.92 dBm 13928
2 2.4900 GHz 1.000 MHz | 2.494983333 GHz -32.24 dBm 192408
3 2.4950 GHz 620.0 kHz |2.495781667 GHz -19.58 dBm 6580 dB
4 2.4960 GHz 25060 GHz 1.000 MHz 2551833333 GHz 6.222 dBm 237808

sTaTus|

B26_N41(60M)_DFT-s-OFDM_BPSK_Edge_1R
B_Right_High CH

R ALToN OFF
Center Freq: 22.005000000 GHz Radio Std: None
v Trig: FreeRun AvglHold: 100011000
PASS IFGain:Low. #Atten: 24 dB Radio Device: BTS
Ref Offset 17.96 dB
10 dBjciv____Ref 30.00 dBm
Log

800 fer ,AJ_J_.,JJ\I iy [ [

800

Start 2.59 GHz Stop 2.795 GHz,

Spur | Range  StartFreq | StopFreq |RBW | Frequency Amplitude A Limit

1 1 25900 GHz _[2.6900 GHz _|1.000 MHz|2.689000000 GHz 18 47 dBm 1153d8
2 2 26900 GHz 2690018333 GHz |-12.14 dBm 214308
3 3 26910 GHz 2692400000 GHz -30.19 dBm -20.19dB

B26_N41(60M)_DFT-s-OFDM_BPSK_Edge 1
RB_Right High CH

AL " [s00 bc LALTON OFF 12:49:43 PMul 02,2001
enter Freq 2.690500000 GHz Center Freq: 2690500000 GHz Radio Std: None

Trig: Free Run ‘AvglHold: 5001500

#FGain:Low #Atten: 42 dB Radio Device: BTS

Ref Offset 17.96 dB
10 dBidiv Ref 30.00 dBm
Log

20

00

400 =S

R OESN

500
500

Center 2.691 GHz Span 2 MHz
#Res BW 30 kHz #VBW 91 kHz Sweep 2.8 ms

Channel Power

-26.29 dBm /1 MHz

Power Spectral Density

-86.29 dBm /Hz

usc Jsrarus]
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B26_N41(60M)_DFT-s-OFDM_QPSK_Edge 1R
B_Right_High_CH

Center Freq: 22.005000000 GHz
—»  Trig: FreeRun AvglHold: 1000/1000
#Atten: 24 dB

L R [50a OC
enter Freq 22.005000000 GHz

IFGain:Low

Radio Std: None.
Radio Device: BTS

Ref Offset 17.96 dB
10 dBfdiv Ref 30.00 dBm

: LR

Start 2.59 GHz Stop 2.795 GHz,

Spur | Range  StartFreq | StopFreq |RBW | Frequency Amplitude ALimit
1 25000 GHz _[2.6900 GHz _|1.000 MHz|2.689000000 GHz [19.08 dBm 109208

26900 GHz 26910 GHz 1371 dBm 3706 dB
26910 GHz 26950 GHz | 1.000 MHz 2.692253333 GHz |-33.19 dBm 2319d8

B26_N41(60M)_DFT-s-OFDM_BPSK_Outer _F
ull_High_CH

=Te)
A ALIGN OFF T2:50:38 PHJU102,2021
Center Freq: 22006000000 GHz Radio Std: None
Trig: Free Run AvglHold: 100/100
#Atten: 24 dB Radio Device: BTS
Ref Offset 17.92 dB.
10 dBidiv Ref 30.00 dBm
Log
20
100
T P
NN '
( i
] L
0o ATy
AR o
00
600
Start 2.59 GHz Stop 2.795 GHz,
Spur | Range | StartFreq | StopFreq | RBW | Frequency ‘Amplitude Limit
1 2.5900 GHz_[2.6900 GHz _|1.000 MHz|2.642000000 GHz 5 644 dBm aB
2 26900 GHz 26910 GHz _ 1.000 MHz | 2.690066667 GHz -25.58 dBm 1558 4B
3 26010 GHz 26050 GHz  1.000 MHz |2.692146667 GHz -34.85 dBm 248548
44 26050 GHz 27100 GHz _ 1.000 MHz | 2.698750000 GHz -38.73 dBm 25738

)

B26_N41(60M)_DFT-s-OFDM_QPSK_Outer_F

ull_High_CH

L ALIGN OFF 12:50:51 PMJul 02, 2021
Center Freq: 22.005000000 GHz Radio Std: None
o Trig: FreeRun AvglHold: 100/100
PASS IFGain:Low #Atten: 24 dB Radio Device: BTS
Ref Offset 17.96 dB
10 dBidiv Ref 30.00 dBm
Log
TS e
) I

100 | A A M

4
500 WA

800

Start 2.59 GHz Stop 2.795 GHz,
Spur | Range  StartFreq | StopFreq | RBW requency Amplitude imit

1 25900 GHz 655333333 GHz [6.574 dBm 4308

2 26900 GHz (26910 GHz | 1.000 MHz 2.690008333 GHz |-20.89 dBm 89d8

3 26910GHz 26950 GHz | 1.000 MHz 2.691686667 GHz |-36.71 dBm 7

4 26950 GHz 27100 GHz | 1.000 MHz 2.699550000 GHz |-38.54 dBm 54

B26_N41(80M)_DFT-s-OFDM_BPSK_Edge_1
RB_Left Low_CH

" S8 _oc AL O T2eg Pl 02,2021
Conter Frag: 2005000000 Gha Radio St Nane
enter Freq 22.005000000 GHz oo Free Pum veiHold: 100011000
PASS IFGainLow #atton: 24 dB Radio Device: BTS
Ref Offset 17.75 dB
0B/ Ref 30.00 dBm
Log
il
0
o }H
0 [
T

0 i

oo ii\ q | I |

mol | BN AN .11 OO | M

500

Start 2.301 GHz Stop 2.506 GHz
Spur | Range | StartFreq | StopFreq | RBW | Frequency | Ampitude SLmit

1 2 [24900GHz [24950 GHz [1.000 Mz 2.494233333 GHz|-40.63 dBm 276308

2 3 l2a9%0H 8200kHz |2.495918333 GHz -15.08 dBm 207908

3 4 2.4960 GHz 25060 GHz _1.000 MHz [2.496666667 GHz 17.19 dBm 128108

sTaTus|

B26_N41(80M)_DFT-s-OFDM_BPSK_Edge_1R

B_Left Low CH_CHP_PASS

Center Freq: 2.495600000 GHz Radio Std: None

rig: Free Run ‘AvglHold: 5001500
#AFGain:Low #Atten: 42 dB Radio Device: BTS
Ref Offset 17.76 dB.

10 dB/div___ Ref 30.00 dBm

Log

0

@

. ] P
40. e

- A T

00

0

Center 2.496 GHz Span 1.6 MHz
#Res BW 30 kHz #VBW 91KHz Sweep 2.2ms,

Channel Power Power Spectral Density
-28.08 dBm /800 kHz -87.11 dBm /Hz

= stars

B26_N41(80M)_DFT-s-OFDM_QPSK_Edge 1
RB_Left_ Low_CH

RL RF 509 DC A\ALIGN OFF 12:52:32 PMJul 02, 2021
Cemer Freq 72005000000 GHe Radio s None
enter Freq 22,005000000 GHz Sonerres2 L I—
PASS IFGain:Low #Atten: 24 dB Radio Device: BTS
Ref Offset 17.75 dB
10 dBidiv. Ref 30.00 dBm
%
i
o =
o -
0
bl "
w0 ]
s00 - T AL PR | R N L
w00 I ‘.
Start 2.391 GHz Stop 2.596 GHz
Spur | Range | Start Freq Stop Freq RBW Frequency Amplitude A Limit
T T [24900 Gz [2495 Gz 1,000 HiFz|2.404116667 GHz [ 4261 dbm
2 3 24950 GHz | 2.4960 GHz  820.0 kHz |2.495983333 GHz -13.86 dBm
3 4 24960 GHz 25960 GHz  1.000 MHz 2.497000000 GHz 17.89 dBm

sTaTus|
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REPORT No.: SZ21040341W11

B26_N41(80M)_DFT-s-OFDM_QPSK_Edge 1R

B_Left_Low_CH_CHP_PASS

Radio Std: None

L SiaC
enter Fi 495600000 GHz

5600000 GHz
ree Run ‘AvglHold: 500/500
FGain:Low 4248

Radio Device: BTS

Ref Offset 17.75 dB
10 dBfdiv Ref 30.00 dBm

Log
20

100]

. JND VN DN DDAV N S el

Center 2.496 GHz

Span 1.6 Mz,
#Res BW 30 kHz

#VBW 91 kHz Sweep 2.2ms|

Channel Power

-27.63 dBm /800 kHz

Power Spectral Density

-86.67 dBm /Hz

s status.

B26_N41(80M)_DFT-s-OFDM_BPSK_Outer_F
ull_Low_CH

=]
12:52:53 P01 02,2021

Center Freq: 22.005000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100
Saen 3¢ 3B Radio Device: BTS
Ref Offset 17.96 dB
10 dBidiv ef 30.00 dBm
Loa
00 I
hitp e »” T i
0 TR
[
| I
T WWJ T
At LAl
Start 2.391 GHz Stop 2.596 GHz
Spur | Range StartFreq | StopFreq RBW | Frequency Amplitude A Limit
23910 GHz  |2.4900 GHz _|1.000 MHz |2.478120000 GHz |-43.10 dBm 18.10 dB
2.4900 GHz. dBm -2521dB
24950 GHz 24960 GHz  820.0 kHz 2495593333 GHz -20. -7.383dB
24960 GHz | 2.5960 GHz  1.000 MHz 2496500000 GHz 10.3! -19.65 dB

B26_N41(80M)_DFT-s-OFDM_QPSK_Outer_F

ull_Low_CH

AATGH O o2t
Center Freq: 22.005000000 GHz Radio Std: None.

s~ Trig: FreeRun AvglHold: 1001100

PASS IFGain:Low Radio Devics: BTS
Ref Offset 17.82 dB.
10aBidiv___Ref 30.00 dBm
Log
LY WA
[ ¥ NI
0 |
[
=
j
» |
0
o7 Pl

200 | oy M
00
Start 2.391 GHz Stop 2.596 GHz
Spur | Range StartFreq | Stop Freq requency Amplitude Limit
1 23910 GHz 24900 GHz 476470000 GHz |-45.62 dBm 2062 dB
2 24900 GHz 494208333 GHz -36.20 dBm 232008
B 24950 GHz 495910000 GHz -18.09 dBm
4 24960 GHz 255960 GHz_|1.000 MHz 2.531666667 GHz 4.976 dBm

B26_N41(80M)_DFT-s-OFDM_BPSK_Edge 1
RB_Right High CH

AALIGN OFF 12:54:05 PM1u1 02,2021

Radio Std: None

GHz.
‘AvglHold: 100011000
PASS ol

Racdio Device:BTS
Ref Offset 17.96 dB

10 dBidiv. ef 30.00 dBm

18

| f

(

L0
[
00 Lt
it

400 it | Y (v

ol A AN N

500

Start 2.50 GHz Stop 2.795 GHz
Spur | Range | Start Freq Stop Freq RBW | Frequency Amplitude A Limit

[ 25900 GHz 26900 GHz _|1.000 MHZ[2.688500000 GHz | 16.92 dBm

2 2 26900 GHz 26910 GHz  1.000 MHz 2690028333 GHz -14.56 dBm

3 3 26910 GHz | 26950 GHz  1.000 MHz 2.692340000 GHz -29.96 dBm

sTaTus|

B26_N41(80M)_DFT-s-OFDM_QPSK_Edge 1R
B_Right_High CH

ANALTGN o7
Center Freq: 22.005000000 GH:

iz Radio Std: None
s Trig: FreeRun Avg|Hold: 1000/1000

PASS IFGain:Low Radio Devic TS
Ref Offset 17.96 dB
10 dBfdi .00 m
Log
| f
il
o
[
=
= % I 1
o ]
S I O S | I
w0

Start 2.59 GHz Stop 2.795 GHz,

[StopFreq | RBW | Frequency ‘Amplitude A Limit

25900 GHz _[2.6900 GHz _|1.000 MHz|2.688833333 GHz[18.83 dBm 1117d8
26900 GHz 2690020000 GHz -14.59 dBm 4594 dB
26910 GHz 2692326667 GHz -32.42 dBm 2242dB

Spur | Range _StartFreq
[

2 2
ERE

B26_N41(80M)_DFT-s-OFDM_BPSK_Outer F
ull_High_CH

A\ALTGN OFF 12:55:01 PMJul 02,2021
Center Freq: 22.005000000 GHz Radio Std: None
L et R —
PASS #Atten: 24 dB. Radio Device: BTS
Ref Offset 17.94 dB
10 dBidiv. ef 30.00 dBm
- e et
ey LA ™
{ \
l !

:

™ |
a0 ey " o
500 e ==
Start 2.59 GHz Stop 2.795 GHz
Spur | Range | Start Freq Stop Freq RBW LFr'qlum:y Amplitude Limit

1 2.5900 GHz  |2.6900 GHz 66667 GHz | 3.881 dBm - 2dB

2 26900 GHz | 26910 GHz 09 dBm -2 9 dB

3 26910 GHz. 27 dBm -2

4 26950 GHz | 27100 GHz  1.000 MHz 2.695550000 GHz -37.41 dBm

sTaTus|
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B26_N41(80M)_DFT-s-OFDM_QPSK_Outer F
ull_High_CH

SENSE:INT] [ AAIGNOF |
Center Freq: 22.005000000 GHz
—»  Trig: FreeRun AvglHold: 100/100
#Atten: 24 df

12551210
Radio Std: None

RL 3 509 DC I
enter Freq 22.005000000 GHz

IFGain:Low Radio Device: BTS

Ref Offset 17.96 dB
Ref 30.00 dBm

10 dBiaiv
Log
200,
100 !
ot A g gl Aol 1
iy A
10. -
» ]
0
o0l T %ﬁ
o il hd e
start 2.59 GHz Stop 2.795 GHz
Spur | Range | StartFreq | Stop Freq | RBW Frequency Amplitude Limit
1 25900 GHz _ [2.6900 GHz _|1.000 MHz |2 622833333 GHz |5.302 dBm 4.70 dB
2 26900 GHz |26910 GHz |1.000 MHz 2690033333 GHz -34.47 dBm -24.47 dB
3 26910 GHz |2.6950 GHz |1.000 MHz 2692373333 GHz -37.98 dBm -27.98 dB
4 26950 GHz  |2.7100 GHz  |1.000 MHz 2 695950000 GHz |-37.82 dBm 24 82 dB

= status.

B26_N41(90M)_DFT-s-OFDM_BPSK_Edge_1
RB_Left Low_CH

=]
AAIGNORE | 12:55:03 PMul 02,2021

Center Freq: 22.005000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100011000
Saen 3¢ 3B Radio Device: BTS
Ref Offset 17.76 dB.
10 dBidiv Ref 30.00 dBm
Log
0
00 I
i
00 |
M ‘/
|
00
w00 w .
e IR N
w0
Start 2.391 GHz Stop 2.596 GHz
Spur | Range | StartFreq | StopFreq  RBW Frequency ‘Amplitude A Limit
1 24900 GHz 24950 GHz _|1.000 MHz |2.494166667 GHz |-39.86 dBm 26.86 dB
2 24950 GHz |2.4960 GHz  910.0 kHz |2.495988333 GHz -10.58 dBm F _2424d8
3 24960 GHz |2.5960 GHz _ 1.000 MHz |2.497000000 GHz 18.03 dBm -11.97 dB

)

B26_N41(90M)_DFT-s-OFDM_BPSK_Edge 1R
B_Left_Low_CH_CHP_PASS

12:56:08 P11 02,2021
Radio Std: None

Center Freq: 2.485550000 GHz
rig: Free Run ‘Avg|Hold: 500/500

#FGain:Low Radio Device: BTS
Ref Offset 17.75 dB

10 dBidiv Ref 30.00 dBm
Log
10
»
<y A
w© =

(o N VN PV
500 T
800
Center 2.496 GHz Span 1.8 MHz,
#Res BW 30 kHz #VBW 91 kHz Sweep 2.467 ms

Channel Power

-26.62 dBm /900 kHz

Power Spectral Density

-86.16 dBm /Hz

usc. Istatus,

B26_N41(90M)_DFT-s-OFDM_QPSK_Edge_1
RB_Left Low_CH

RL 509 DC A\ALIGN OFF 12:56:46 PMJul 02, 2021
Center Freg: 22005000000 GHz Radio Std: None
enter Freq 22.005000000 GHz oo Free Pum veiHold: 100011000
FAIL camiow " sAten. 2048 Racio Devie: BTS
Ref Offset 17.75 dB
10 dBidiv. Ref 30.00 dBm
o
. )

100

20

00

100

500
500

Start 2.391 GHz Stop 2.596 GHz

Spur |Range | StartFreq | StopFreq  RBW | Frequency Amplitude A Limit

1 2 2.4900 GHz _[2.4950 GHz _|1.000 MHz [2.494775000 GHz | -41.28 dBm 2828 0B
2.4950GHz 24960 GHz  910.0 kHz |2.495946667 GHz -12.90 dBm
2.4960 GHz 25060 GHz _1.000 MHz [2.497000000 GHz 17.51 dBm

2 3
3 4

usc sTaTus|

B26_N41(90M)_DFT-s-OFDM_QPSK_Edge_ 1R

B_Left Low CH_CHP_PASS

Center Freq: 2.485550000 GHz
s Trig: FreeRun ‘Avg|Hold: 500/500
#FGain:Low #Atten: 42 df

Radio Std: None

Radio Device: BTS

Ref Offset 17.75 dB
10 dBidiv Ref 30.00 dBm
Log

AnAT

A~ v

L A

500

800

Center 2.496 GHz

Span 1.8 MHz,
#Res BW 30 kHz

Sweep 2467 ms

#VBW 91 kHz

Channel Power

-26.25 dBm /900 kHz

Power Spectral Density

-85.79 dBm /Hz

usc. Istatus.

B26_N41(90M)_DFT-s-OFDM_BPSK_Outer_F
ull_Low_CH

"

RL 509 DC A\ ALIGN OFF 12:57:08 PMJul 02, 2021
Center Freq: 22005000000 GHz Radio Std: None
enter Freq 22.005000000 GHz oo Free Pum AvgiHold: 10000
PASS IFGain:Low #Atten: 24 dB Radio Device: BTS
Ref Offset 17.96 dB.
10 dBidiv ef 30.00 dBm
Log
PR P i ia s
. Yy }«N‘V‘ VT T
200 [H
|
400 Mk L Lad
500 b e M R S
600
Start 2.391 GHz Stop 2596 GHz
Spur | Range | StartFreq | Stop Freq RBW Frequency Amplitude ALimit
[P 2.4900 GHz _[2.4950 GHz _|1.000 Miz|2.494833333 Grz|-34.60 dBm 216098
2 3 2.4950 GHz. 910.0 kHz |2.495878333 GHz -17.02 dBm
3 4 24960 GHz | 2.5960 GHz _ 1.000 MHz |2.573166667 GHz 4.718 dBm

Jusc sTaTus|
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B26_N41(90M)_DFT-s-OFDM_QPSK_Outer_F

ull_Low_CH

SenseINT] AAATGN oF
Center Freq: 22.005000000 GHz
Trig: AvglHold: 100/100

Radio Std: None.

IFGain:Low Radio Device: BTS
Ref Offset 17.94 dB.
10 dBfdiv Ref 30.00 dBm
Log
00
00
et o T TP

0 e AT

Start 2.391 GHz Stop 2.596 GHz,
Spur | Range  StartFreq | StopFreq |RBW | Frequency Amplitude ALimit

1 24900 GHz _[2.4950 GHz _|1.000 MHz|2.492258333 GHz |-36 37 dBm 2337d8

2 24950 GHz 24960 GHz (9100 KHz |2.495955000 GHz |-17.20 dBm -4.200 4B

3 24960 GHz | 2.5960 GHz _|1.000 MHz 2.508333333 GHz  3.205 dBm 2679 dB

B26_N41(90M)_DFT-s-OFDM_BPSK_Edge_1
RB_Right_High_CH

AT o 125620 au102, 2021
Center Freq: 22.005000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100011000
#Atten: 24 dB Radio Device: BTS
Ref Offset 17.96 dB
10 dBidiv ef 30.00 dBm
Log
200
100
1 /
f [
100
200 | [T
ol i
oI [
o0l R L r
600
Start 2.50 GHz Stop 2.795 GHz.
Spur | Range | StartFreq | StopFreq  RBW | Frequency Amplitude A Limit
1 25900 GHz _ [2.6900 GHz _|1.000 MHz | 2688833333 GHz | 18.87 dBm 11.13dB
2 26900 GHz 26910 GHz  1.000 MHz 2.690010000 GHz -13.05 dBm -3.054dB
26910 GHz | 2.6950 GHz  1.000 MHz 2692186667 GHz -29.98 dBm -19.98 dB

B26_N41(90M)_DFT-s-OFDM_QPSK_Edge 1R

B_Right_High_CH

ANALTGN o7
Center Freq: 22.005000000 GHz
s Trig: FreeRun Avg|Hold: 1000/1000

12:59:03 Pl 02,2021
Radio Std: None

PASS IFGain:Low Radio Device: BTS

Ref Offset 17.96 dB
10 dBidiv Ref 30.00 dBm
Log

% —

i
ol
J

o T 1 LT O A

800

Start 2.59 GHz Stop 2.795 GHz,

Spur | Range  StartFreq | StopFreq |RBW | Frequency Amplitude ALimit

1 1 255000 GHz [ 2.6900 GHz _|1.000 MHz|2.688500000 GHz [18.64 dBm 11,36 dB
26900 GHz 26910 GHz | 1.000 MHz 2.690010000 GHz |-13.92 dBm
26910 GHz 26950 GHz | 1.000 MHz 2.692286667 GHz |-32.02 dBm

2 2
3 3

391808
22028

B26_N41(90M)_DFT-s-OFDM_BPSK_Outer_F
ull_High_CH

=R
12:59:16 PM1u102,2021
Radio Std: None

AALIGN OFF

GHz
AvglHold: 100/100

PASS IFGain:Low #Atten: 24 B Radio Device: BTS
Ref Offset 17.96 dB.
10 dBidiv ef 30.00 dBm
Log
| s
SRR L ) T
100
1 1
|
300
o/ |
500 [
500
Start 2.59 GHz Stop 2.795 GHz
Spur | Range | Start Freq Stop Freq RBW | Frequency Amplitude ALimit
T [t [25900GHz [26900 GHz |1.000 MiHz[2601000000 Griz| 12.56 dBm 174408
2 2.6900 GHz. -28.22dB
3 26910 GHz. 1.000 MHz | 2.693886667 GHz -39.75 dBm
4 26950 GHz 127100 GHz __ 1.000 MHz | 2.703450000 GHz -42.94 dBm

sTaTus|

B26_N41(90M)_DFT-s-OFDM_QPSK_Outer_F

ull_High_CH

A\ALTGN OFF
Center Freq: 22.005000000 GHz Radio Std: None

. T FrecRun RvaHold: 1001100

PASS IFGain:Low Radio Devic
Ref Offset 17.96 dB
10 dBidiv_ Ref 30.00 dBm
i
S L e e v
. MLV T \
o — ‘
©
S
400 P 1
L, T

0 Migatitne,
0o
Start 2.59 GHz Stop 2.795 GHz,
Spur | Range StartFreq | StopFreq | RBW ‘requency Amplitude A Limit.
i 25500 GHz_[26900 GFiz [1000 Wiz |2 609000000 Gz 1207 6Bm | 479308
2 26900 GHz 26910 GHz | 1.000 MHz 2690375000 GHz |- 3 dBm -28.03 dB
3 26910GHz |2.6950 GHz | 1.000 MHz 2692546667 GHz 2
4 26950 GHz |2.7100 GHz | 1.000 MHz 2707925000 GHz. 2

B26_N41(100M)_DFT-s-OFDM_BPSK_Edge__
1RB_Left Low_CH

=R
01.00:03 PM1u1 02,2021

RL RF 509 DC A\ ALIGN OFF
Center Freq: 22005000000 GHz Radio sd: Nore
enter Freq 22.005000000 GHz L Smerrer 2 R —
PASS IFGain:Low #Atten: 24 dB Radio Device: BTS
Ref Offset 17.75 dB
10 dBidiv Ref 30.00 dBm
Log
| I
T
100 Ll
200 H
300 J
\ H A
100
1
. B N A T e i
600

Start 2.391 GHz Stop 2.596 GHz

Spur |Range | StartFreq | StopFreq  RBW | Frequency Amplitude Limit
1 23910 GHz _[2.4900 GHz _|1.000 MHz [2.482410000 GHz |-40.79 dBm 1579 dB
2 2.4900 GHz 7 dBm 1957 d8
3 2.4950 GHz 1.000 MHz | 2.495535000 GHz -17.07 dBm 4
4 2.4960 GHz 25060 GHz _1.000 MHz [2.496666667 GHz 17.41 dBm

sTaTus|
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B26_N41(100M)_DFT-s-OFDM_QPSK_Edge_1
RB_Left Low_CH

ALIGN OFF
Center Freq: 22.005000000 GHz

—»  Trig: FreeRun AvglHold: 1000/1000
#Atten: 24 dB

L R [50a OC
enter Freq 22.005000000 GHz

Radio Std: None.

IFGain:Low Radio Device: BTS

Ref Offset 17.61 dB.
10 dBfdiv Ref 30.00 dBm
Log
20
109

T

© 7\‘ (i
» H iy
> |
- I [}

Start 2.391 GHz Stop 2.596 GHz,

StopFreq | RBW | Frequency Amplitude
24950 GHz _|1.000 MHz |2 494300000 GHz |40 90 dBm
24960 GHz _|1.000 MHz 2495053333 GHz -13.08 dBm.
25960 GHz __|1.000 MHz 2 496666667 GHz | 18.13 dBm

ALimit

27.90d8
-0.085dB
-11.87 dB

Spur | Range | Start Freq
1 24900 GHz
24950 GHz
24960 GHz

B26_N41(100M)_DFT-s-OFDM_QPSK_Edge
1RB_Left_Low_CH_CHP_PASS

=]
01:00:47 PMu1 02,2021
Radio Std: None

AALIGN OFF
Center Freq: 2.495500000 GHz
Trig: Free Run ‘AvglHold: 5001500

[
enter Freq 2.495500000 GHz

AFGainLow #Atten: 42 4B Radio Device: BTS
Ref Offset 17.61 4B

10 deidiv__ Ref 30.00 dBm

Log

20

100

100

200 ]
20 _ s

oo N

N DN A AN

00

00

Center 2.496 GHz Span 2 MHz
#Res BW 30 kHz #VBW 91 kHz Sweep 2.8 ms

Channel Power

-25.92 dBm /1 MHz

Power Spectral Density

-85.92 dBm /Hz

Juss

o]

B26_N41(100M)_DFT-s-OFDM_BPSK_OQuter_F
ull_Low_CH

ANALTGN o7 01:01:02 Pl 02,2021

Center Freq: 22.005000000 GHz Radio Std: None

. Trig: FreeRun ‘AvgiHold: 100/100

PASS IFGain:Low Radio Device: BTS
Ref Offset 17.96 dB
10 dBidiv_ Ref 30.00 dBm
Log
i
il s W
W Y7 K
» *w”u\'. O P,
il
» ]
T

. [ ‘
“ g J
500 i
a0
Start 2.391 GHz Stop 2.596 GHz,
Spur | Range StartFreq | StopFreq ~RBW  Frequency Amplitude A Limit
[P 24900 GHz _[2.4950 GHz__|1.000 Mz [2.494975000 GHz -32.75 dBm 19758
2 3 24950 GHz 24960 GHz |1.000 MHz 2495863333 GHz -16.58 dBm -3.583 dB
3 4 24960 GHz | 2.5960 GHz |1.000 MHz 2504833333 GHz | 14.87 dBm -15.13 dB

B26_N41(100M)_DFT-s-OFDM_QPSK_Outer_
Full_Low_CH

RL 509 DC A\ALIGN OFF 01:01:14 PMJul 02, 2021
Genter Frag: 2008000000 e Radio i Nome
enter Freq 22.005000000 GHz oo Free Pum AvgiHold: 10000
PASS IFGain:Low #Atten: 24 dB Radio Device: BTS
Ref Offset 17.96 dB
10 dBidiv ef 30.00 dBm
Log
B A S
Y T G
100 P A AT T \
/
20 i |
w0
A
we A
w00
00

Start 2.391 GHz Stop 2.596 GHz

StopFreq  RBW.
2.4950 GHz

[ Frequency Amplitude
1.000 MHz [2 494608333 GHz|-33.03 dBm
1,000 MHz 2 495785000 GHz -29.19 dBm
1,000 MHz 2573166667 GHz 4.230 dBm

Spur | Range | Start Freq
1 2 2.4900 GHz
2.4950 GHz
2.4960 GHz

2 3

3 4

25060 GHz

sTaTus|

B26_N41(100M)_DFT-s-OFDM_BPSK_Edge_1

RB_Right_High CH

ANALTGN o7
Center Freq: 22.005000000 GH:

iz Radio Std: None
s Trig: FreeRun Avg|Hold: 1000/1000

PASS IFGain:Low Radio Device: BTS
Ref Offset 17.96 dB
10 dBidiv_ Ref 30.00 dBm
o8
i
0 |

o A
ol —
= ’1 I

| 5 {
© f
P 1 PN B | [ .
w00

Start 2.59 GHz Stop 2.795 GHz,

[StopFrea |RBW | Frequency Amplitude ALimit

1159 dB
357908
1969 dB.

Spur | Range _ Start Freq
1 1 25900 GHz
2 2 2.6900 GHz
3 3 26910 GHz.

2.6900 GHz _[1.000 MHz|2.688666667 GHz 18.41 dBm
26910 GHz | 1.000 MHz 2.690018333 GHz |-13.58 dBm
26950 GHz | 1.000 MHz 2.692433333 GHz |-29.69 dBm

B26_N41(100M)_DFT-s-OFDM_QPSK_Edge _
1RB_Right_High CH

RL RF 509 DC A\ALIGN OFF 01:03:19 PMJul 02, 2021
Center Freg: 22006000000 Gz Radio sd: None
enter Freq 22.005000000 GHz Somer rea 2 i —
PASS IFGain:Low #Atten: 24 dB Radio Device: BTS
Ref Offset 17.96 dB.
10 dBidiv ef 30.00 dBm
Log
]
ot ] \ |
p } (‘\ [
1 A
100
LWL F
500 —
600
Start 2.50 GHz Stop 2.795 GHz.
Spur | Range | Start Freq Stop Freq RBW | Frequency Amplitude ALimit
T 25000 Gz (26900 GHz _|1.000 Mz [2.688666667 Griz [19.90 dBm
2 2 26900 GHz  |2.6910 GHz  1.000 MHz |2.690005000 GHz -12.04 dBm
3 3 26910 GHz  |2.6950 GHz __ 1.000 MHz | 2.692380000 GHz -31.40 dBm
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B26_N41(100M)_DFT-s-OFDM_QPSK_Edge 1 | B26_N41(100M)_DFT-s-OFDM_BPSK_Outer_
RB_Right_High_CH_CHP_PASS Full_High_CH

[E=H[EER]
AL Sia_oc AAIGH O 01,0323 au102, 2021
enter Freq: 22006000000 GHz Radio Std: None
[Center Freq 2.690500000 GHz . Trig: FreeRun AvglHold: 100/100
FGainow Radio Device: BTS IFGainiLow #Atten: 24 4B Radio Device: BTS
Ref Offset 17.95 dB Ref Offset 17.95 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log
w0 200
100 10f—
B et
A e TSR]
0 100
- 200 ‘
WAL
- WA e 200
© Wt _ 00 w
0 e s s s s s s00
@ I }
Center 2.691 GHz ‘Span 2 MHz, Start 2.59 GHz Stop 2.795 GHz
#Res BW 30 kHz #VBW 91 KHz Sweep 2.8ms,
Spur | Range | StartFreq | StopFreq | RBW | Frequency | Amplitude S Limit
Channel Power Power Spectral Density 1 1 25000 GHz _[2.6900 GHz _[1.000 MHz[2 599000000 GHz[11.35 dBm 18.65 dB
I:z 2 |26900GHz 26910 GHz  1.000 MHz 2690060000 GHz -37.24 dBm 2724d8
3 3 |26910GHz |26950GHz 1000 MHz 2693873333 GHz -35.9 dBm 259648
-25.79 dBm /1 MHz -85.79 dBm /Hz 4 s 26050 GHz 27100 GHz _ 1.000 MHz 2.606775000 GHz -35.01 dBm 2301d8

status.

o

B26_N41(100M)_DFT-s-OFDM_QPSK_Outer_

Full_High_CH

A\ALTGN OFF
Conter Freg: 7200830000 G =

Coriter Fre o S ol 100400

PASS Foanton " shten 24d8 Radio Devia: BTS

Ref Offset 17.96 dB
10 dBidiv Ref 30.00 dBm
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Start 2.59 GHz Stop 2.795 GHz
Spur | Range StartFreq Stop Freq | RBW Frequency Amplitude A Limit

1 1 25900 GHz {26900 GHz _|1.000 MHz |2 66: 3 GHz |3.822 dBm -26.18 dB
2 2 26900 GHz | 26910 GHz |1.000 MHz 26901 GHz -37.14 dBm -27.14 dB
3 3 26910 GHz. 1.000 MHz 2693753333 GHz -37.44 dBm -27.44 dB
4 4 26950 GHz |27100 GHz  |1.000 MHz 2697050000 GHz |-37.39 dBm -24.39 dB
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2.6.Radiated Spurious Emissions
2.6.1. Requirement

According to FCC section 2.1051, section 27.53(h), section 27.53(g), the power of any emission
outside of the authorized operating frequency ranges must be attenuated below the transmitting
power (P) by a factor of at least 43+10*log(P)dB. This calculated to be -13dBm.

Additional requirement for NR Band N41:

The power of any emission outside of the authorized operating frequency ranges must
beattenuated below the transmitting power (P) by a factor of at least 55 + 10 log(P) dB. This
calculated to be -25dBm.

2.6.2. Test Description

Antenna«

Test Antenna«

=1m .. 4m =«

S

Turm Table«

— System Receivere —— Preamplifiers
Simulatore

(For the test frequency from 30MHz to1GHz)
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Common
Antenna+

Test Antennas

=< 1lm ...4m ey

]

RN, §

Tum Table«

ADDODDONND0ND &

System
Simulators

F.eceiver+ H Preamplifier+

(For the test frequency above 1GHz)

The EUTis located in a 3m Full-Anechoic Chamber, the cable loss, air loss and so on of the site as
factors are pre-calibrated using the "Substitution" method, and calculated to correct the reading.

A call is established between the EUT and the SS via a Common Antenna. The EUT is
commanded by the SS to operate at the maximum and minimum output power, and only the test
result of the maximum output power was recorded.

In the frequency range above 30MHz, Bi-Log Test Antenna (30MHz to 1GHz) and Horn Test
Antenna (above 1GHz) are used. Test Antenna is 3m away from the EUT. Test Antenna height is
varied from 1m to 4m above the ground and the Turn Table is actuated to turn from 0° to 360°to
determine the maximum value of the radiated power.The emission levels at both horizontal and
vertical polarizations should be tested.The Filters consists of Notch Filters and High Pass Filter.

Note: when doing measurements above 1GHz, the EUT has been within the 3dB cone width of the

horn antenna during horizontal antenna.

2.6.3. Test procedure

KDB 971168 D01v03 Section 5.8 and ANSI/TIA-603-E-2016.
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2.6.4. Test Result

REPORT No.: SZ21040341W11

The measurement frequency range is from 30MHz to the 10th harmonic of the fundamental
frequency. Test Antenna height is varied from 1m to 4m above the ground, and the Turn Table is
actuated to turn from 0° to 360°, both horizontal and vertical polarizations of the Test Antenna are
used to find the maximum radiated power. Mid channels on all channel bandwidth verified. Only
the worst RB size/offset presented.

The substitution corrections are obtained as described below:
Asusst = PsussT 1x - PsusT_Rrx - LsussT casLes + GsussT Tx_ANT
ATOT = I-CABLES + ASUBST
Where Asusst is the final substitution correction including receive antenna gain.
Psusst 1x is signal generator level,
PsussT rx is receiver level,
LsussT casLes is cable losses including TX cable,
GsussT Tx_anT IS substitution antenna gain.
Aror is total correction factor including cable loss and substitution correction

During the test, the data of Aror was added in the Test Spectrum Analyze, so Spectrum Analyze
reading is the final values which contain the data of Aror.

Note1:The power of the EUT transmitting frequency should be ignored.

Note2: All Spurious Emission tests were performed in X, Y, Z axis direction. And only the worst
axis test condition was recorded in this test report.

Note3: All bandwidth and modulationwere considered and evaluated respectively by performing
full test for each band, only the worst cases (Max Bandwidth and QPSK mode) were recorded in
this test report.
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Ant 0
Test Graph
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Frequency[MHz]
O Final Test
Freq. Level | Limit | Margin | Factor | Path Air Ant.
NO.
[MHZ] [dBm] | [dBm] | [dB] [dB] [dB] [dB] Pol.
1 1567.0670 | -53.31 | -30.00 | 23.31 | -9.28 | -45.74 | 36.46 | Horizontal
2 2409.4090 | -54.72 | -30.00 | 24.72 | -10.24 | -47.44 | 37.20 | Horizontal
3 5074.0740 | -54.09 | -30.00 | 24.09 | -2.35 | -43.85 | 41.50 | Horizontal
4 8951.9520 | -46.29 | -30.00 | 16.29 | 10.23 | -36.62 | 46.85 | Horizontal
5 |13648.6490 | -39.11 | -30.00 | 9.11 22.45 | -27.59 | 50.04 | Horizontal
6 [17930.9310 | -34.97 | -30.00 | 4.97 | 29.78 | -25.95 | 55.73 | Horizontal

N28 145600 20M DFT-s-OFDM QPSK RB Size-1 RB Offset-1 SCS 15KHz 1-18G HH
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Test Graph
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O Final Test
Freq. Level | Limit | Margin | Factor | Path Air Ant.
NO.
[MHZ] [dBm] | [dBm] [dB] [dB] [dB] [dB] Pol.
1 1363.3630 -62 -30.00 | 32.00 | -8.46 | -45.29 | 36.83 | Vertical
2 2882.8830 | -59.45 | -30.00 | 29.45 | -9.22 | -47.64 | 38.42 | Vertical
3 5652.1520 | -54.64 | -30.00 | 24.64 | -2.29 | -42.81 | 40.52 | Vertical
4 9400.9010 | -45.6 | -30.00 | 15.60 | 12.69 | -36.38 | 49.07 | Vertical
5 14385.3850 | -38.22 | -30.00 | 8.22 23.26 | -27.27 | 50.53 | Vertical
6 17263.2630 | -35.99 | -30.00 | 5.99 23.67 | -27.06 | 50.73 | Vertical

N28 145600 20M DFT-s-OFDM QPSK RB Size-1 RB Offset-1 SCS 15KHz 1-18G HV
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Test Graph
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Frequency[MHz]
O Final Test
Freq. Level | Limit | Margin | Factor | Path Air Ant.
NO.
[MHZz] [dBm] | [dBm] | [dB] [dB] [dB] [dB] Pol.

1 1550.5510 | -62.76 | -30.00 | 32.76 | -9.29 | -45.66 | 36.37 | Horizontal
2 2998.4980 | -58.99 | -30.00 | 28.99 | -9.10 | -47.91 | 38.81 | Horizontal
3 5200.7010 | -53.77 | -30.00 | 23.77 | -2.01 | -43.15 | 41.14 | Horizontal
4 8111.6120 | -47.22 | -30.00 | 17.22 | 10.44 | -35.48 | 45.92 | Horizontal
5 111967.9680 | -41.51 | -30.00 | 11.51 | 17.37 | -31.86 | 49.23 | Horizontal
6 [17930.9310 | -35.07 | -30.00 | 5.07 | 29.78 | -25.95 | 55.73 | Horizontal

N28 145600 20M DFT-s-OFDM QPSK RB Size-1 RB Offset-1 SCS 15KHz 1-18G VH

Shenzhen Morlab Communication Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
NMORLARB L3 8uiding A, Feivang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Http://www.morlab.cn E-mail: service@morlab.cn

Page1710f253



ORLAB
' REPORT No.: SZ21040341W11

Test Graph
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O Final Test

Freq. Level | Limit | Margin | Factor | Path Air Ant.

NO.
[MHz] | [dBm] | [dBm] | [dB] | [dB] | [dB] | [dB] | Pol.

1423.9240 | -61.23 | -30.00 | 31.23 | -8.54 | -45.38 | 36.84 | Vertical
2684.6850 | -60.88 | -30.00 | 30.88 | -10.40 | -47.39 | 36.99 | Vertical
6546.0460 | -49.62 | -30.00 | 19.62 | 4.53 |-39.13 | 43.66 | Vertical
9964.9650 | -43.34 | -30.00 | 13.34 | 13.78 | -34.71 | 48.49 | Vertical
14109.1090 | -38.94 | -30.00 | 8.94 | 22.68 | -27.71 | 50.39 | Vertical
17297.7980 | -35.99 | -30.00 | 5.99 | 22.77 | -27.88 | 50.65 | Vertical

oG WN -

N28 145600 20M DFT-s-OFDM QPSK RB Size-1 RB Offset-1 SCS 156KHz 1-18G VV
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Test Graph
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O Final Test

Freq. Level | Limit | Margin | Factor | Path Air Ant.

NO.
[MHz] | [dBm] | [dBm] | [dB] | [dB] | [dB] | [dB] Pol.

37.7680 | -56.48 | -36.00 | 20.48 | -8.07 | -39.56 | 31.49 | Horizontal
49.4190 | -60.02 | -36.00 | 24.02 | -7.01 | -39.46 | 32.45 | Horizontal
57.1870 | -63.92 | -36.00 | 27.92 | -9.83 | -39.48 | 29.65 | Horizontal
279.5400 | -70.47 | -36.00 | 34.47 | -12.04 | -37.04 | 25.00 | Horizontal
718.4180 | -43.32 | -36.00 | 7.32 | -4.01 | -34.31 | 30.30 NA
774.7350 | -34.29 [ -36.00 | -1.71 | -2.97 |-34.22 | 31.25 NA

o LN =

N28 145600 20M DFT-s-OFDM QPSK RB Size-1 RB Offset-1 SCS 15KHz 30M-1G HH
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Test Graph
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O Final Test

Freq. Level | Limit | Margin | Factor | Path Air Ant.
NO.

[MHZ] [dBm] | [dBm] | [dB] [dB] [dB] [dB] Pol.
1 34.8550 | -56.13 | -36.00 | 20.13 | -16.68 | -39.58 | 22.90 | Vertical
2 37.7680 | -54.21 | -36.00 | 18.21 | -16.48 | -39.56 | 23.08 | Vertical
3 90.2000 | -67.53 | -36.00 | 31.53 | -16.50 | -38.71 | 22.21 | Vertical
4 |279.5400 | -66.11 | -36.00 | 30.11 | -12.54 | -37.04 | 24.50 | Vertical
5 1718.4180 | -45.38 | -36.00 | 9.38 | -3.83 |-34.31 | 30.48 NA
6 |787.3570|-39.19 | -36.00 | 3.19 | -3.41 |-34.23 | 30.82 NA

1000

N28 145600 20M DFT-s-OFDM QPSK RB Size-1 RB Offset-1 SCS 15KHz 30M-1G HV
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